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GENERAL REMARKS
Summary
The device under test does:

= Fulfill the general approval requirements as identified in this test report and was
selected by the customer.

] Not fulfill the general approval requirements as identified in this test report
Attestations

This equipment has been tested in accordance with the standards identified in this test
report. To the best of my knowledge and belief, these tests were performed using the
measurement procedures described in this report.

All instrumentation and accessories used to test products for compliance to the indicated
standards are calibrated regularly in accordance with ISO 17025 requirements.

I attest that the necessary measurements were made at:
Timco Engineering Inc.

849 NW State Road 45

Newberry, FL 32669

Designation #: US1070

Tested by:

Name and Title Franklin Rose, Project Manager / EMC Specialist
Date 04/18/2019

Reviewed and Approved by:

Name and Title Tim Royer, Project Manager / EMC Testing Engineer
Date 04/18/2019

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 2 of 147



GENERAL INFORMATION

EUT Description | 800/900 Band LMR/PS Repeater
FCC ID | YOM-KA900

Model Number | KA-900

11KOF3E (Narrowband Analog FM Voice),
8K10F1E (P25 Phase I C4FM Voice),
Type of Emission | 8K10F1D (P25 Phase I C4FM Data),
7K60FXE (DMR Voice),

7K60FXD (DMR Data)

806 - 849 MHz (Part 90),
851 - 894 MHz (Part 90),
897 - 901 MHz (Part 90),
901 - 902 MHz (Part 24),
Operational Range | 902 - 930 MHz (Part 90),
930 - 931 MHz (Part 24),
931 - 935 MHz (Part 22),
935 - 940 MHz (Part 90),
940 - 941 MHz (Part 24)

Modulation | FM
[1 110-120Vac/50- 60Hz
EUT Power Source | X DC Power (13.8 V)

[ Battery Operated Exclusively

[ Prototype

Test Item | XI Pre-Production

O Production
X Fixed
Type of Equipment | [] Mobile

O Portable

Antenna Connector | SMA

The temperature was 26°C
Relative humidity of 50%.

Modification to the EUT | No Modification to EUT.

Test Conditions

The EUT was operated according to the manufacturer’s instructions and
placed into transmit mode(s) as applicable. A laptop was used to operate the
EUT, with the aid of a network switch hub and cabling per the normal EUT
setup.

ANSI C63.26, FCC CFR 47 Part 2, Part 90, Part 22, Part 24
Referencing ANSI/TIA 603-E:2016

Test Exercise

Applicable Standards

Timco Engineering Inc. at 849 NW State Road 45 Newberry, FL 32669 USA.

Test Facility | | ionation #: US1070

Applicant: RADIO ACTIVITY S.R.L
FCC ID: YO9M-KA9S00
Report: 573AUT19 TestReport_Rev3 Page 3 of 147



RESULTS SUMMARY

FCC Rule Part No. Test Item Results
2.1046(a); 90.205(k), (m), 90.635(a),
90.494(f); 24.132 RF Power Output PASS
2.1033(c)(4), 22.357 Modulation Characteristics PASS
2.1047(a) Audio Frequency Response & Low Pass Filter PASS
2.1047(b) Modulation Limiting PASS
2.1049 (c), 90.209, 24.131 Occupied Bandwidth PASS
90.210(b) - (d), (9) - (), e
24.133(a)(1) Emission Masks PASS
2.1051, 90.210(b) - (d), (9) - (3), - . .
24.133(a)(1), 22.359(a) Spurious Emissions at Antenna Terminals PASS
2.1053(a), 90.210(b) - (d), (9) - (3), - - o
24.133(a)(1), 22.359(a) Field Strength of Spurious Emissions PASS
2.1055(a)(2), 90.213, 24.135 Frequency Stability PASS
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 4 of 147



RF POWER OUTPUT
Rule Parts: FCC Part 2.1046(a); 90.205(k), (m), 90.635(a), 90.494(f); 24.132

(k) 806-824 MHz, 851-869 MHz, 896-901 MHz and 935-940 MHz. Power and height limitations are specified in
§90.635

{m) 929-930 MHz. Limitations on power and antenna heights are specified in §90.494.
§90.635 Limitations on power and antenna height.

(a) The effective radiated power and antenna height for base stations may not exceed 1 kilowatt (30 dBw)
and 304 m. (1,000 ft.) above average terrain (AAT), respectively, or the equivalent therecof as determined from the

Table. These are maximum values, and applicants will be required to justify power levels and antenna heights
requested.

590.494 Paging operations on shared channels in the 929-930 MHz band.

if) The effective radiated power for base stations providing paging service on the shared channels must not
exceed 3500 watts.

§24.132 Power and antenna height limits.

(a) Stations transmitting in the 901-902 MHz band are limited to 7 watts e.r.p.

(C) Base stations transmitting in the 930-931 MHz and 940-941 MHz bands are limited to 3500 watts e.r.p.
per authorized channel and are unlimited in antenna height except as provided in paragraph (d) of this section.

(f) All power levels specified in this section are expressed in terms of the maximum power, averaged over a
100 millisecond interval, when measured with instrumentation calibrated in terms of an rms-equivalent voltage
with a resolution bandwidth equal to or greater than the authorized bandwidth.

§22.535 Effective radiated power limits.

The effective radiated power (ERP) of transmitters operating on the channels listed in 822,531 must not
exceed the limits in this section.

(a) Maximum ERFP. The ERP must not exceed the applicable limits in this paragraph under any circumstances.

Frequency range (MHz) Maximum ERP (Watts)
531-932 3500

§22.627 Effective radiated power limits.

The effective radiated power (ERP) of transmitters operating on the channels listed in 822,621 must not
excead the limits in this section.

(a) Maximum ERP. The ERP must not exceed the applicable limits in this paragraph under any circumstances.

Frequency range (MHz) Maximum ERP (watts)
028-929 50
532-933 30

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 5 of 147



RF POWER OUTPUT

Method of Measurement: TIA-603-E, 2.2.1

DUMMY
MICROPHONE
STANDARD
TRANSMITTER RF POWER
UNDER TEST [ | TRANSMITTER — erpp
LOAD
Power Measurement Table, High Power
Frequency Gain/Loss - Margin ERP
(MHz2) dBm Watts (dB) Limit ERP (W) (W)
[Part 90 806.0625 42.56 18.03 0.00 1000.00 981.97
824.0000 42.54 17.95 0.00 1000.00 982.05
848.9875 42.56 18.03 0.00
851.0625 42.56 18.03 0.00 1000.00 981.97
869.0000 42.27 16.87 0.00 1000.00 983.13
893.9875 41.93 15.60 0.00
Part 90 Paging 898.0000 42.18 16.52 0.00 1000.00 983.48
Part 24 901.5000 42.13 16.33 9.33 7.00 0.00
Part 90 Paging 929.5000 41.55 14.29 0.00 3500.00 3485.71
Part 24 930.5000 41.80 15.14 0.00 3500.00 3484.86
Part 22 933.0000 41.74 14.93 0.00 30.00 15.07
Part 90 938.0000 41.72 14.86 0.00
Part 24 940.5000 41.63 14.55 0.00 3500.00 3485.45
Power Measurement Table, Low Power
Frequency Gain/Loss A Margin ERP
(MHz2) dBm Watts (dB) Limit ERP (W) (W)
[Part 90 806.0625 26.60 0.46 0.00 1000.00 999.54
824.0000 26.66 0.46 0.00 1000.00 999,54
848.9875 26.24 0.42 0.00
851.0625 26.40 0.44 0.00 1000.00 999.56
869.0000 26.07 0.40 0.00 1000.00 999.60
893.9875 25.84 0.38 0.00
Part 90 Paging 898.0000 25.72 0.37 0.00 1000.00 999.63
Part 24 901.5000 25.84 0.38 0.00 7.00 6.62
Part 90 Paging 929.5000 25.23 0.33 0.00 3500.00 3499.67
Part 24 930.5000 25.29 0.34 0.00 3500.00 3499.66
Part 22 933.0000 25.29 0.34 0.00 30.00 29.66
Part 90 938.0000 25.34 0.34 0.00
Part 24 940.5000 25.43 0.35 0.00 3500.00 3499.65
Part 2.1033 (c)(8) DC Input into Final Amplifier
INPUT POWER: (13.8V) (3.0 A) = 41.4 Watts
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 6 of 147



MODULATION CHARACTERISTICS

FCC Rule Parts:

§22.357 Emission types.

Part 2.1033(c)(4), 22.357

Any authorized station in the Public Mobile Services may transmit emissions of any type(s) that comply with
the applicable emission rule, ie 522.359, §22.861 or 522.917.

Note: FCC Parts 90 and 24 give no specific emission designation guidance for this frequency

range.
Analog Signals
Emission Descrinti Modulation M . R D . K . S X
Designator escription Type (modulation (rate, (deviation (numeric (symbols) Bandwidth Necessary
Freq., kHz) baud) , kHz) constant) Calculation Bandwidth
11KOF3E Narrowband Analog FM Voice FM 3.0 - 2.5 1.0 - Bn =2M + 2DK 11.00
Digital Signals
o . M R D K S . Bn
Em.lssmn Description Modulation (modulation (rate, (deviation | (numeric (symbols) Bandwn:]th (necess.ary
Designator Type Freq., kHz) baud) , kHz) constant) Calculation bandwidth
, kHz)
7K60FXE DMR Voice 4FSK - 9600 1.8 0.778 4 7.60
Bn = (R/log,S) + 2DK
7K60FXD | DMR Data 4FSK - 9600 1.8 0.778 4 7.60
8K10F1E | P25 Phase | C4FM Voice 4FSK - 9600 1.8 0.916 4 8.10
8K10F1D | P25 Phase | C4FM Data 4FSK - 9600 1.8 0.916 4 | Bn=(R/log,S) + 2DK 8.10
8K10F1W | P25 Phase Il H-CPM Voice/Data 4FSK - 9600 1.8 0.916 4 8.10
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 7 of 147




AUDIO FREQUENCY RESPONSE & LOW PASS FILTER
Rule Part No.: 2.1047(a)

Requirements:

(3) Vioice modulated communication equipment. A curve or eguivalent data showing the freguency response of the
audio maodulating circuit over a range of 100 to 5000 Hz shall be submitted. For equipment required to have an audio
low-pass filter, a curve showing the frequency response of the filter, or of all circuitry installed between the modulation
limiter and the modulated stage shall be submitted.

Test Procedure: TIA 603-E, 2.2.6.2.2, 2.2.15 (Using the Test Setup from section 2.2.6).

Note: The Low Pass Filter is digital, and has no “input” or “output” as found in the method of
measurement, above. Testing has been altered accordingly to show the operation of the filter.

Note: Testing deviates from TIA 603-E 2.2.6.2.2 and 2.2.15. The Audio Frequency Response and
Low Pass Filter Response plot data has been taken simultaneously using the Modulation Meter
reading of Deviation (kHz), satisfying the requirements above.

DUMMY ¢ AUDIO
MICROPHONE GENERATOR

y

STANDARD
TRANSMITTER TEST
UNDER TEST > TRA"L'?)“:BTER »|  RECEIVER

12.5 kHz FM Audio Frequency Response & Low Pass Filter

12.00

—— AFR (dB)
10.00

8.00

6.00

AFR (dB)

4.00

2.00

0.00

-2.00

01 1.0 10.0 100.0
Audio Frequency Input (kHz)

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 8 of 147



MODULATION LIMITING

Rule Part No.:

Requirements:

2.1047(b)

(b) Eguipment which employs modulation limiting. A curve or family of curves showing the percentage of modulation
versus the modulation input voltage shall be supplied. The information submitted shall be sufficient to show modulation
limiting capability throughout the range of modulating frequencies and input modulating signal levels employed.

Test Procedure:

TIA 603-E, 2.2.3

Note: The test method is not sufficient to meet the standard of FCC Pt. 2.1047 alone. Deviation
(kHz), as recorded from test equipment, has been converted into percentage as required above.

DUMMY AUDIO
MICROPHONE | GENERATOR
STANDARD
TRANSMITTER TEST
UNDER TEST > TRANLE'\:B_FER »|  receIvVER

12.5 kHz FM Modulation Limiting

100.0%

90.0%

80.0%

70.0% A

60.0% -

Modulation (%)

40.0%

30.0% A

20.0% A

10.0% A

0.0%

0.00

Applicant:

FCC ID:
Report:

=100 Hz Input

s 500 Hz Input
1000 Hz Input

s 2500 Hz Input

s 3000 Hz Input

50.0% A

_

0.28 0.57

0.85 113 1.41

RADIO ACTIVITY S.R.L
YO9M-KA900
573AUT19 TestReport_Rev3

1.70

1.98 2.26

2.55

Power Input (Vpp)

2.83 5.66 8.49 11.32 14.14 16.97 19.80

Page 9 of 147



OCCUPIED BANDWIDTH
FCC Rule Parts: 2.1049 (c), 90.209, 24.131

§2.1049 Measurements required: Occupied bandwidth.

(c) Radictelephone transmitters equippad with a device to limit modulation or peak envelope power shall be
modulated a= follows. For single sideband and independent sideband transmitters, the input level of the modulating
signal shall be 10 dB greater than that necessary to produce rated peak envelope power.

(1) Other than single sideband or independent sideband transmitters—when modulated by a 2500 Hz tone at an
input level 16 dB greater than that necessary to produce 50 percent modulation. The input level shall be established at
the frequency of maximum response of the audio modulating circuit.

§90.209 Bandwidth limitations.

STanDaARD CHANNEL SPacinG/BanDwiDTH

Frequency band (MHz) Channel spacing (kHz) Authorized bandwidth (kHz)
506-809/851-854 12.5 20
209-817/854-862 12.5 B20/11.25
517-824/862-869 25 620
596-901/935-940 12.5 13.6
502-9284

929-930 25 20

4The maximum authorized bandwidth shall be 12 MHz for non-multilateration LMS operations in the band
509.75-921.75 MHz and 2 MHz in the band 902.00-904.00 MHz. The maximum authorized bandwidth for
multilateration LMS operations shall be 5.75 MHz in the 904.00-909.75 MHz band; 2 MHz in the 919.75-921.75
MHz band; 5.75 MHz in the 921.75-927.25 MHz band and its associated 927.25-927.50 MHz narrowband forward
link; and 8.00 MHz if the 919.75-921.75 MHz and 921.75-927.25 MHz bands and their associated 927.25-927.50
MHz and 927.50-927.75 MHz narrowband forward links are aggregated.

S0perations using equipment designed to operate with a 25 kilohertz channel bandwidth may be authorized
up to a 20 kilohertz bandwidth unless the equipment meets the Adjacent Channel Power limits of §90.221 in
which case operations may be authorized up to a 22 kilohertz bandwidth. Operations using equipment designed
to operate with a 12.5 kilohertz channel bandwidth may be authorized up to an 11.25 kilohertz bandwidth.

§24.131 Authorized bandwidth.

The authorized bandwidth of narrowband PCS channels will be 10 kHz for 12.5 kHz channels and 45 kHz for
50 kHz channels. For aggregated adjacent channels, a maximum authorized bandwidth of 5 kHz less than the
total aggregated channel width is permitted.

For 11KOF3E:

2 Aggregated channels = 20 kHz Channel Bandwidth — 5 kHz = 15 kHz Authorized Bandwidth

Note: FCC Part 22 does not specify an authorized bandwidth for this frequency band.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 10 of 147



OCCUPIED BANDWIDTH

Method of Measurement: ANSI C63.26, 5.4.4 (using Test Setup from TIA 603-E 2.2.11, below)

Note: The receiver’s automatic 99% Occupied Bandwidth function was used. The function is
identical in operation to ANSI C63.26, 5.4.4, Step e).

DUMMY

AUDIO

MICROPHONE I GENERATOR

y

TRANSMITTER

STANDARD

UNDER TEST —» TRANSMITTER

LOAD

) SPECTRUM
ANALYZER

Note: Plots were taken at High power. Low power was investigated, and was identical in its

Occupied Bandwidth.

999% Occupied Bandwidth Measurement Table

999% Occupied Bandwidth (kHz)
Frequency (MHz)

FM P25 DMR
824.0 9.970 8.357 8.297
869.0 9.970 8.056 8.297
898.0 9.970 8.237 8.176
901.5 9.970 8.056 8.417
929.5 10.020 8.267 8.317
930.5 10.020 8.176 8.297
933.0 9.970 8.056 8.116
938.0 10.020 8.176 8.357
940.5 10.070 8.357 8.176

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3
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OCCUPIED BANDWIDTH

Part 90 Bands

824 MHz, 11KOF3E

®

5¢

5C

4C

3C

2C

1C

-1C

-3C

-4C

-5C

—-6C
—-64

Marker 1 [T1] RBW 300 Hz RE Att 30 cE

Ref Iwvl 40.14 drRm VBN 3 kHz
56 dBm 824 .00042585 MHz SWT 1.4 = Unit dBr
41 dBy Offset v]_ [T1] 40.14 SR
824 .00042585 MHZ
v OoPB 9.96993988 kH
Vo T 20.72 dEn
["\ "\ 823.99521543 MHA
/ \ / \ / \ Viob [T 20.56 dmn
/Q g 824 .00518537 MHA

IVIEW

[V EIIR

¥

W l

Center

824 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 9.970 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 12 of 147

3 2



OCCUPIED BANDWIDTH

824 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] REBW 300 Hz RE Att 30 dE
Ref Ivl 41.26 dBm VBN 5 kHz
56 dBm 824.00027054 MHz SWT 1.7 = Unit dBr
se
41 dBy Offset vl [T1] 41 .26 d&=l E
st 824 .00021054 MVH
oPR 8.35671343 kHA
4ac V'"I"'I [’T“I] ’)E_ 6 AP
823.995464092 MHA
W Vb (11 20.71 den
3¢ N \” 8%4.00381764 MVHA
\’\% m™a
IVIEW ™
2c -
lc \
=)

-3C WWU

-4C
—44

Center 824 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.357 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 13 of 147




OCCUPIED BANDWIDTH

824 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwvl 40.82 dBm  VBW 5 kiHz

56 dBm 824.00021042 MHz SWT 1.7 = Unit dBrr

> 41 dB Offset Vl [T1] 40 .82 dEn E
s¢ 844 .00021042 VB
OPB 8.29659319 KA
ac ﬁ Vo g 2 12 e
823.99552104 MHA
.Wlﬁw/\ Vb 111 24 .62 dE|
3¢ i W 844 .00381764 M

-

. A

2C

1C

-1C

-3C JIII..AUAI}UM

—4C

Center 824 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.297 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 14 of 147




OCCUPIED BANDWIDTH

869 MHz, 11KOF3E

% Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Invl 39.76 dBm VBN 3 kHz
56 dBm 868.99952405 MHz SWT 1.4 s Unit dBr
5¢
s 41 dB Offset v]_ [T1] 39.76 R E
868.999524405 MH7
ac SPB 9.96993988 ki
TL [T1] 20.46 dbn
[ [ 868.99471443 MHA
3¢ VTP [T1] 20.27 den
I / \ / \ / \ ’ 869.00464437 MH4

3 2

= INanA N
A T T 7

I AL I AL YR G
1 W s

-4C

=5C

-6C
—64

Center 869 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 9.970 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 15 of 147



OCCUPIED BANDWIDTH

869 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] REBW 300 Hz RE Att 30 dE

Ref Ixl 41.49 dBm VBN 5 kHz
56 dBm 869.00027054 MHz SWT 1.7 = Unit dBrr

5¢
41 dBy Offset Vl [T1] 41 .49 g E

st 849.00021054 MVH
OPB 8.05611222 kHA
ac V"I"'I [’"F‘I] 2 O A

868.99570140 MHA

Vb 1T 2(.93 den

3c \J 869.00375752 MHA
IAVIEW %

m / \

3 E

-1C }

-3C

-4C
—44

Center 869 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.056 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 16 of 147



OCCUPIED BANDWIDTH

869 MHz, 7K60FXE/FXD

@ Marker 1 [T1] REW 300 Hz RE Att 30 dE
Ref Iwvl 39.76 dBm VBW 5 kHz
56 dBm 868.99960922 MHz SWT 1.7 = Unit dBrr
> 41 dB Offset Vl [T1] 3b.76 SR E
s¢ 848.99960922 VI
OPIR 8.29659319 kH4
; Vr]"] [’"F‘I ] 2 A7 2

ac 1 N
8¢8.99554104 MHA

Vb 171 23.94 den

3¢ WJ W 849.003817/64 MU

-

L )

—4C

Center 869 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.297 kHz
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OCCUPIED BANDWIDTH

898 MHz, 11KOF3E

% Marker 1 [T1] REBW 300 Hz RE Att 30 dE
Ref Iwvl 39.24 dBm VBW 3 kHz
56 dBm 897.99992485 MHz SWT 1.4 s Unit dBrr
5¢
s 41 dBy Offset vl [T1] 39.24 SR E
897.99992485 MH=
ac VOPB 9.96993988 kHA
TL [T1] 19.82 dEn
™) ﬂ ™ 897.99471443 MHA
3¢ Virb [T 20.01 dEn
jua | / / \ / \ » 898.00468437 Mz
2C ma
- TP 2

AT -

LA TR T T %L A
T I,

-4C

=5C

-6C
—64

Center 898 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 9.970 kHz
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OCCUPIED BANDWIDTH

898 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] REBW 300 Hz RE Att 30 dE
Ref Inxl 41.24 dBm VBN 5 kHz
56 dBm 898.00027054 MHz SWT 1.7 = Unit dBrr
5¢
41 dB Offset vl [T1] 41 .24 d&nf E
s¢ 898.00021054 MVH
OPIB 8.23647295 kHZ
ac V'T‘] ['T“I] 1R 73 SRy
897.99544092 MHA
Vb 111 2% .49 den

3¢ 898.003697/39 M

-

B Y

1C

I L
e Vo,

—4C

Center 898 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.237 kHz
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OCCUPIED BANDWIDTH

898 MHz, 7K60FXE/FXD

@ Marker 1 [T1] REBW 300 Hz RE Att 30 GE
Ref Tl 38.70 dBm VBW 5 KkHz
56 dBm 898.00045090 MHz SWT 1.7 = Unit dRr
5¢
41 dBy Offset Vl [T1] 38.70 dRn E
¢ 898.00045090 M
oP 8.17639271 kHA
4ac 1 Vo [ri] 22 03 dpn
8%7.99564128 MHA
] Vb [T 23.46 dREn
3¢ 1 v l’\A 898.00381764 MHZ
m™a
IVIERW H e
. U |
v -
i |

i i
-WMMLW o W

—4C

Center 898 MH=z 3 kHz/ Span 30 kHz

99% OBW = 8.176 kHz
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OCCUPIED BANDWIDTH

929.5 MHz, 11KOF3E

% Marker 1 [T1] REW 300 Hz RE Att 30 cGE
Ref Ivl 39.10 dBm VBN 3 kHz
53.7 dBm 929.49982465 MHz SWT 1.4 s Unit dBr
53.7
5C 41 A0 A Eeo o A 4
L o= T 1T SY. 10U dREn E
929.49982465 MHA
4c SF 6626646083
Vo 1T 20.10 Jden
3c M o929 49461423 pr
/ / / Vb (11 20.11 Jden
A A 0290 50463427 M

Lo T
A LT

. / |
NG EE VA AL

-

= i e
—4C
-5C
-6C
_66.:Center 929.5 MH=z 2.5 kHz/ Span 25 kHz

99% OBW = 10.020 kHz
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OCCUPIED BANDWIDTH

929.5 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Iwl 40.11 dBm VBW 3 kHz
53.7 dBEm 929.50027555 MHz SWT 1.4 = Unit dBr
53.7
5C 41 A0 e 4 v
L o= T 1T 4. L1 dBEn E

929.50027555 MHZ~

4c % SF1 826653367t
}\MAJM LIH‘\)L VoL T 19.86 dRn
3(: l' h‘{ O’“O.40:5 _Clj l\/JIH
W\\ Vb [Tl 20.43 dRn
oC 1, v;;% 029 50383267 M
N1
AVIERW i M e
1C }
C
i= 0]
u |}

L=

—4C

=5C

-6C

—-66.C

Center 929.5 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 8.267 kHz
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OCCUPIED BANDWIDTH

929.5 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Ixl 40.00 dBm VBN 3 kHz
53.7 dBm 929.50017535 MHz SWT 1.4 = Unit dBr
53.7
471 a0l e 4 A 4
5C—4% Ffset I TTL] AW 00 = ey
b 929.50017535 MHA
- () 31UU: 3")'_1 1-L1

<
3

ac 8= AT
N’\AMW»\!\ .98 dEn

3¢ 929495516031
WJJ ‘\ TP [T1] 21.00 dEd

029 50383267 MH

£,

Lo | L) =
I L
M . w0

-4C

-5C

-6C

—-66.C

Center 929.5 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 8.317 kHz
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OCCUPIED BANDWIDTH

938 MHz, 11KOF3E

% Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Iwl 38.93 dBm VBW 3 kHz
56 dBm 937.99952405 MHz SWT 1.4 = Unit dBrr
5¢
41 dB Offset v
o 1| [T1] 38.93 dRn| E
937.99952405 MHA
ac 1 OPB 10.02004008 kHz
/"\ Vol [T 19.93 G
937.99471443 VHA
- [ [ o
TP [T1] 20.03 den
Tl b 938.00473447 MHA
2C ma

A P
W ] -
Ly Lo
el 1" il

-3¢ v

-4C

-5C

-6C
—64

Center 938 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 10.020 kHz
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OCCUPIED BANDWIDTH

938 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] REW 300 Hz RE Att 30 dE
Ref Iwvl 41.01 dBm VBW 5 kHz
56 dBm 938.00021042 MHz SWT 1.7 = Unit dBrr
5¢
41 dB Offset vl [T1] 41.01 d=dl E
s¢ 938.00021042 VHA
OPIR 8.1763%271 kHA
ac Vo [T 24 .81 el

937.99554104 MHA
y Vb 171 22.57 dEn
T‘ﬁ N ' 938.0036%9739 MHZ
IVIEW l
2C /.

1C
( e

3C

-

I
L "

—4C

Center 938 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.176 kHz
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OCCUPIED BANDWIDTH

938 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Twl 38.99 dBm  VBW 5 Kz
56 dBm 937.99948898 MHz SWT 1.7 = Unit dBr
5¢
41 dB Offset v]_ [T1] 38%.99 =l E
st o%7.99944898 MEA
oP 8.35671343 ki
ac 4 Vol [ ] 2% 75 o
M 937.99552104 MHA
J\\’\'\A Vb 111 21.22 cmn
3¢ \/\ o}8.00381776 MEA
™
R J\‘? ™
1c \,Vk\,
EO

/ "\
N WN”W

—4C

Center 938 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.357 kHz
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OCCUPIED BANDWIDTH

Part 24 Bands

901.5 MHz, 11KOF3E

% Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwl 39.27 dBm VBN 3 kiz
56 dBm 901.49992485 MHz SWT 1.4 s Unit ISI=1%s
5¢
s 41 dBy Offset vl [T1] 39 .27 SR E
9()1.49992485 M~
ac g)PIB 9.96993988 ki
TL [T1] 20.10 dkEn
A ﬁ ™ 9()1.49471443 M=
3¢ Vrp [T1] 20 .05 dmn
ol / / \ / \ ’ 901 .50468437 MHZ

3 2

) I A R
A LT .

v T
TAIAT 1 r
W o

—3CW

—4C

-5C

-6C
—64

Center 901.5 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 9.970 kHz
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OCCUPIED BANDWIDTH

901.5 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Twl 41.17 dBm VBN 5 kiz
56 dBm 901 .50027054 MHz SWT 1.7 = Unit dRrr
5¢
41 dB Offset vl [T1] 41.17 d=dl E
¢ 501.50027054 Mz
OPR 8.05611222 ki
ac Vo [ ] 24 17 S5
o)1 .49564128 MHA
Vb 171 1$.38 dR
3¢ ‘\, o01.50369739 M-
N
IAVIEW e
2c
| |
1C
}u&rt)’ \/“
PO
C
-1C ul‘“'\\
h MN/
—4c
—44

Center 901.5 MH=z 3 kHz/ Span 30 kHz

99% OBW = 8.056 kHz
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OCCUPIED BANDWIDTH

901.5 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Tl 40.33 dBn = VBW 5 Kz

56 dBm 901.50021042 MHz SWT 1.7 = Unit dBrr

> 41 dB Offset vl [T1] 40 .33 d&=nl E
s¢ 501 .50021042 VEA
OPB 8.41683367 ki
ac l} Vo g 2% 19 e
901 . 49546092 MHA
Vb 111 21.34 dRf
3¢ \‘,\ o1 .50381776 VA

-

o &
/ o

-1C ’q ¥

Lo

—4C

Center 901.5 MH=z 3 kHz/ Span 30 kHz

99% OBW = 8.417 kHz
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OCCUPIED BANDWIDTH

930.5 MHz, 11KOF3E

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwvl 39.08 dBm VBW 3 kHz
56 dBm 930.49947395 MHz SWT 1.4 s Unit dBr
5¢
s 41 dB Offset vl [T1] 39.08 dRn E
930.49947395 MHz
ac 1 é)PB 10.02004008 ki
TL [T1] 20.24 dEn
F /M 930.494664433 MHz
3¢ Vb [T 1$.90 dmi
Tl / / \ / \ g 930.50468437 MHz

-

= AN
A L

Lt AT VIR
RM{I(’\)’ i W MU\VM

-3C

-4C

-5C

-6C
—64

Center 930.5 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 10.020 kHz
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OCCUPIED BANDWIDTH

930.5 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Twl 40.45 dBn = VBW 5 kHz

56 dBm 930.50033066 MHz SWT 1.7 = Unit dBrr

> 41 dB Offset \&l [T1] 40 .45 dRnl BN
st 930.50033066 MEA
OPR 8.1763%271 ki
ac V'"I"'I [’T"I] 2 QD A
930.49554104 MHA
Ve [T1] 2(.10 cBEn
3¢ \1 930.50369739 M

Sl
-

2C

1715
/

1C u M .

&~
=

-1C U V

-2C

-3C

—-4C
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Center 930.5 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.176 kHz
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OCCUPIED BANDWIDTH

930.5 MHz, 7K60FXE/FXD
@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Twvl 40.29 dBm  VBW 5 kiz
56 dBm 930.50021042 MHz SWT 1.7 = Unit dBrr
> 41 dB Offset Y1l 113 40.29 B g
st 930.50021042 VEA
oP 8.2965%9319 kHA
ac & V'T"I [’T"I] 2 | Lo P | =72
930.49552104 MHA
Vb 111 21.51 cEn
3¢ W 930.50381764 MHZ
uk ™
IVIENW Ve

2C

1C

-1C

W

-3C W’U

—4C

Center

930.5 MH=z= 3 kHz/ Span 30 kH=z

99% OBW = 8.297 kHz
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FCC ID:
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OCCUPIED BANDWIDTH

940.5 MHz, 11KOF3E

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwvl 39.08 dBm VBW 3 kHz
56 dBm 940.49947395 MHz SWT 1.4 s Unit dBrr
5¢
s 41 dB Offset vl [T1] 39.08 4= E
940.49947395 MHz
ac 2 SPB 10.07014028 kHz
TL [T1] 20.19 den
ﬁ ™ 940.49461423 MHz
3¢ Vrp [T1] 20.11 dEn
Tl / / \ / & 940.50468437 MHz

3 2

JE= RN
AL

LA LR IG
Ak LV

-3C

—4C

-5C

-6C
—64

Center 940.5 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 10.070 kHz
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OCCUPIED BANDWIDTH

940.5 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] REBW 300 Hz RE Att 30 dE
Ref Twl 40.12 dBm V= 5 kHz
56 dBm 940.50033066 MHz SWT 1.7 = Unit dBr
> 41 dB Offset \&l [T1] 40.12 d&nl BN
st 940.50033066 VHA
oPR 8.35671343 kH4
ac ; V'"I"'I [’T"I] 2 70 A
940.49540080 MHA
Vb 111 20.28 dR
3¢ "\ML_EZ 940.50378752 M
™
oC IVIEW ] e
) | \
=)

LA
e WW LA “AM

—-4C
—44

Center 940.5 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.357 kHz
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OCCUPIED BANDWIDTH

940.5 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Ivl 38.82 dBm VBN 5 kHz
56 dBEm 940.49966934 MHz SWT 1.7 s Unit dBr
5¢
41 dB Offset vl [T1] 38.82 d=l E
st 940.49964934 MEA
OPIB 8.1763%271 kH4
ac 4 Vol F ] 24 05 S50
940.49558116 MHA
M N Vb 111 2%.06 dBEn

3C

-

v v 940.5037%752 MHz
IVIEW iln K

i “W‘” 7y
d

-2¢ f
\ u

—-4C
—44

Center 940.5 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.176 kHz
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OCCUPIED BANDWIDTH
Part 22 Band

933 MHz, 11KOF3E

% Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwl 39.09 dBm VBN 3 kHz
56 dBEm 932.99942385 MHz SWT 1.4 s Unit ISI=%s
5¢
s 41 dBy Offset Vl [T1] 39.09 = E
932.99942385 M~
ac a1 $H3 9.96993988 ki
TL [T1] 19.72 den
P [ 932.99466433 MHA
3¢ VTP [T1] 19.93 dkn
o / / \ f oz 933.00463427 MHA

e AN R A s
A LR o

R:EANEL Wl r
LA g

-4C

=5C

-6C
—64

Center 933 MHz 2.5 kHz/ Span 25 kHz

99% OBW = 9.970 kHz
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OCCUPIED BANDWIDTH

933 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwvl 41.09 dBm VBN 5 kHz
56 dBm 933.00021042 MHz SWT 1.7 = Unit dBr
5¢
41 dBy Offset Vl [T1] 41 .09 dEn E
st 93%3.00021042 MHA
OPIR 8.05611222 kH4
4C Vo [ 23 66 S0
932.99564128 MHA
Vb 111 2% .63 dBEn

3C

IVIER

933.00369739 MHZ

3 E

2C

1C

-1C

-3C

-4C
—44

Center 933 MHz 3 kHz/

99% OBW = 8.056 kHz
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OCCUPIED BANDWIDTH

933 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwvl 38.97 dBm VBW 5 kHz
56 dBm 933.00039078 MHz SWT 1.7 = Unit dBrr
5¢
41 dBy Offset vl [T1] 38.97 &=l E
st 933.0003%078 M
OPIR 8.11623246 kH4
ac 4 Voo Fr ] 2% o0 g
932.99564128 MHA
IW\J\AI\ ,p1 Vb [T1] 24.07 cBEn
3¢ il LN N 5%3.00373752 MHA

3 E

- iif i

ZC i i

1C

11, I

-3C

-4C
—44

Center 933 MHz 3 kHz/ Span 30 kHz

99% OBW = 8.116 kHz
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EMISSION MASKS
FCC Rule Parts:  90.210(b) - (d), (9) - (j), 24.133(a)(1)

§90.210 Emission masks.
ApeLicasLe Emission Masks

Mask for equipment Mask for equipment
with audio low without audio low
Frequency band (MHz) pass filter pass filter
206-809/851-8545 B H
809-824/854-8633 B.D D, G.
896-901/935-940 | [
529-930 B G
All other bands B C

3Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of
890.691 of this chapter.

SEquipment designed to operate on 25 kilohertz bandwidth channels must meet the requirements of either
Emission Mask B or G, whichever is applicable, while equipment designed to operate on 12.5 kilohertz
bandwidth channels must meet the requirements of Emission Mask D. Equipment designed to operate on 25
kilohertz bandwidth channels may alternatively meet the Adjacent Channel Power limits of 590.221.

STransmitters utilizing analog emissions that are equipped with an audio low-pass filter must meet Emission
Mask B. All transmitters utilizing digital emissions and those transmitters using analog emissions without an
audio low-pass filter must meet Emission Mask H.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

(b) Emission Mask B. For transmitters that are equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent, but not more than
100 percent of the authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100 percent. but not more than
250 percent of the authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250 percent of the authorized
bandwidth: At least 43 + 10 log (P) dB.

(c) Emission Mask C. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier output power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f,
in kHz) of more than 5 kHz, but not more than 10 kHz: At least 83 log (f/5) dB;

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f
in kHz) of more than 10 kHz, but not more than 250 percent of the authorized bandwidth: At least 29 log (f22/11)
dB or 50 dB, whichever is the lesser attenuation;

{3) On any frequency removed from the center of the authorized bandwidth by more than 250 percent of
the authorized bandwidth: At least 43 + 10 log (P) dB.

(4) In the 1427-1432 MHz band, licensees are encouraged to take all reasonable steps to ensure that
unwanted emissions power does not exceed the following levels in the 1400-1427 MHz band:

(i) For stations of point-to-point systems in the fixed service: -45 dBW/27 MHz.
(ii) For stations in the mobile service: -60 dBW/27 MHz.

(d) Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters designed to operate with a
12.5 kHz channel bandwidth, any emission must be attenuated below the power (P) of the highest emission
contained within the authorized bandwidth as follows:

(1) On any frequency from the center of the authorized bandwidth f; to 5.625 kHz removed from fy: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f,
in kHz) of more than 5.625 kHz but no more than 12.5 kHz: At least 7.27(f,-2.88 kHz) dB.

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 12.5 kHz: At least 50 + 10 log (P) dB or 70 dB, whichever is the lesser attenuation.

{4) The reference level for showing compliance with the emission mask shall be established using a
resolution bandwidth sufficiently wide (usually two or three times the channel bandwidth) to capture the true
peak emission of the equipment under test. In order to show compliance with the emission mask up to and
including 50 kHz removed from the edge of the authorized bandwidth, adjust the resolution bandwidth to 100
Hz with the measuring instrument in a peak hold mode. A sufficient number of sweeps must be measured to
insure that the emission profile is developed. If video filtering is used, its bandwidth must not be less than the
instrument resolution bandwidth. For emissions beyond 50 kHz from the edge of the authorized bandwidth, see
paragraph (o) of this section. If it can be shown that use of the above instrumentation settings do not accurately
represent the true interference potential of the equipment under test, an alternate procedure may be used
provided prior Commission approval is obtained.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

(g) Emission Mask G. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 10 kHz, but no more than 250 percent of the authorized bandwidth: At least 116 log (f/6.1)
dB, or 50 + 10 log (F) dB, or 70 dB, whichever is the lesser attenuation;

{2) On any frequency removed from the center of the authorized bandwidth by more than 250 percent of
the authorized bandwidth: At least 43 + 10 log (P) dB.

(h) Emission Mask H. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of 4 kHz or less: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 4 kHz. but no more than 8.5 kHz: At least 107 log (f,/4) dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 8.5 kHz, but no mare than 15 kHz: At least 40.5 log (f,/1.16) dB;

{(4) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 15 kHz, but no more than 25 kHz: At least 116 log (f4/6.1) dB;

(5) On any frequency removed from the center of the authorized bandwidth by more than 25 kHz: At least
43 + 10 log (P) dB.

(i) Emission Mask i. For transmitters that are equipped with an audio low pass filter, the power of any
emission must be attenuated below the unmodulated carrier power of the transmitter (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
maore than 6.8 kHz, but no more than 9.0 kHz: At least 25 dB;

{2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
maore than 9.0 kHz, but no more than 15 kHz: At least 35 dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
mare than 15 kHz: At least 43 + 10 log (P) dB, or 70 dB, whichever is the lesser attenuation.

() Emission Mask J. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power of the transmitter (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 2.5 kHz, but no more than 6.25 kHz: At least 53 log (f,/2.5) dB;

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 6.25 kHz, but no more than 9.5 kHz: At least 103 log (f4/3.9) dB:

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 9.5 kHz: At least 157 log (f4/5.3) dB, or 50 + 10 log (P) dB or 70 dB, whichever is the lesser

attenuation.

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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EMISSION MASKS

§24.133 Emission limits.

{a) The power of any emission shall be attenuated below the transmitter power (P), as measurad in
accordance with 824.132(f), in accordance with the following schedule:

{1) For transmitters authorized a bandwidth greater than 10 kHz:

{iy On any frequency outside the authorized bandwidth and removed from the edge of the authorized
bandwidth by a displacement frequency (f4 in kHz) of up to and including 40 kHz: at least 116 Log, ((fy + 10)/6.1)
decibels or 50 plus 10 Log,, (P) decibels or 70 decibels, whichever is the lesser attenuation;

{ii) On any frequency outside the authorized bandwidth and removed from the edge of the authorized
bandwidth by a displacement frequency (f, in kHz) of more than 40 kHz: at least 43 + 10 Log,, (P) decibels or 80
decibels, whichever is the lesser attenuation.

Method of Measurement: ANSI C63.26, 5.4.4 (using Test Setup from TIA 603-E 2.2.11, below)

DUMMY ¢ AUDIO
MICROPHONE GENERATOR

y

STANDARD
TRANSMITTER SPECTRUM
UNDER TEST > TRANLE'XBTER P ANALYZER

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

Applicable Emission Limitations

. . Channel Authorized
Frequency Special Applicable . .
FCC Rule Part - Pl Bandwidth Bandwidth
(MHz) Conditions Emission Mask (kHz) (kHz)
Low Pass Pt 90 Mask B
806.0125 12.5 20
No Low Pass Pt 90 Mask H
90 824.0000 n/a Pt 90 Mask D 25.0 11.25
Low Pass Pt 90 Mask B
848.9875 n/a n/a
No Low Pass Pt 90 Mask H
Low Pass Pt 90 Mask B
851.0125 12.5 20
No Low Pass Pt 90 Mask H
90 869.0000 n/a Pt 90 Mask D 25.0 11.25
Low Pass Pt 90 Mask B
893.9875 n/a n/a
No Low Pass Pt 90 Mask H
Low Pass Pt 90 Mask I
90 898.0000 12.5 13.6
No Low Pass Pt 90 Mask J
24 901.5000 Pt 24.133(a)(1) 15 20
Low Pass Pt 90 Mask B
90 929.5000 25 20
No Low Pass Pt 90 Mask G
24 930.5000 Pt 24.133(a)(1) 15 20
Low Pass Pt 90 Mask B
90 938.0000 n/a n/a
No Low Pass Pt 90 Mask C
24 940.5000 Pt 24.133(a)(1) 15 20

Note: FCC Part 22 does not specify in-band emission limitations for this frequency range.

Note: Plots were taken at High power. Low power was investigated, and was identical in its
compliance to each of the following emission masks.

Note: In the following plots, Marker Line F1 indicates the band edge (if applicable).

Applicant:
FCC ID:
Report:

RADIO ACTIVITY S.R.L

YOM-KA900

573AUT19 TestReport_Rev3

Page 43 of 147




EMISSION MASKS
Part 90 Bands

806.0125 MHz, 11KOF3E (Low Pass Filter)

% Marker 1 [T1] REW 300 Hz RE Att 30 dE
Ref I~x1 40.02 drm VBW 3 kHz
41.7 dBm 806.01243737 MHz SWT 3.5 = Unit dBr
41.7
41 dB Offset v]_ [T1] 40.02 d=n E
N 8(6.01243737 MHA
3C I
) A\ I / I
1C
| ‘ e

) | N .

-4C

-5C

-6C

=7C

-78.Z

Center 806.0125 MH=z 6.25 kHz/ Span 62.5 kHz

Date: 1.JAN.1997 07:16:46

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

806.0125 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwvl 35.61 dBm VBN 1 kHz
41.7 dBm 806.01325150 MHz SWT 2.8 s Unit dBr
41.7 7 \
41 dBy Offset V:L [T1] 3%.61 CE%[IE!
Mﬁu 806.01323150 MHA

Zi INAAN
i

1C ///

C‘Im

-1C //// {v
-2C vh%
_3cPansKH \ﬂhnl.ub

Y

e b

-5C

-

/
8

-6C

-78.zZ

Center 806.0125 MH=z 5 kHz/ Span 50 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

806.0125 MHz, 7K60FXE/FXD (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwl 38.12 dBm VBW 1 kHz
41 .7 dBm 806.01325150 MHz SWT 2.8 s Unit dBr
41.7 7 T \
41 dB Offset v
L?émT : AASSED 1| 117 38.12 cbnf gy
806.01325150 MHz
3C / fi \
2C “‘J‘( ‘\ \
1c 7 Ll N
dj .
C MAVARD"Y e
=1C / \A
-2C Mtb AN =0
_3cfnsxL A.\‘.M/M V\h‘l\'\vh-
v
-4c
-5C
-6C
-7C
-78.2
Center 806.0125 MH=z 5 kHz/ Span 50 kHz
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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EMISSION MASKS

824 MHz, 11KOF3E

@ Marker 1 [T1] RBW 100 Hz RE Att 30 GE
Ref Twl 33.01 dBm = 300 Hz

41.7 dBm 823.99993737 MHz SWT 32 = Unit dBrr
41.7

41 df Offset | Yol 1 33.01 cbrf gy

823.99993737 MH=

3C

2C

j / \

-1C

T
. ]l T,

-5C

-

B
—

<

-6C

-78.zZ

Center 824 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

824 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] RBAW 100 Hz RE Att 30 GE
Ref Iwl 32.83 dBm VBW 300 Hz
41.7 dBm 824 .00093938 MHz SWT 32 = Unit dBr
41.7
41 dH Offset Yol 1 32.83 el gy
f 824 .00093938 MHA

Zﬁ L
j /

-1C

i ,U “u%
'“WWWWW’WW“w MMMMW’“*NWW

-5C

-

-6C

-78.zZ

Center 824 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

824 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBAW 100 Hz RE Att 30 GE
Ref Iwl 33.49 dBm VBN 300 Hz
41.7 dBm 824 .00068888 MHz SWT 32 = Unit dBr
41 .7
41 dB Offset vl_[le 33.49 dRn
LIMIT CHEY : PASSED FN

824 .00068888 MH=~

3C

: [
_ [T

-1C

—2(HEsE
.Il/

3¢ !
—4c ; M M\W"‘MW

-5C

§-

-6C

-78.zZ

Center 824 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

848.9875 MHz, 11KOF3E (Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Iwvl 39.89 dBm VBN 3 kHz
41.7 dBm 848.98793838 MHz SWT 3.5 s Unit dBr
41.7
41 dB Offset vl [T1] 39 .89 dRn E
m 848.98793838 MHA
3C I /
2C ﬂ I [
1C
MASKE I \ / M \ .
MAVARD"Y e
| I 2 l\ \
-1C
i N -
_ac }A':'l' 'I‘M\"U\"VM
-5C
-6C
-7C
H1
-78.2
Center 848.9875 MHz 6.25 kHz/ Span 62.5 kHz
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YO9M-KA900
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EMISSION MASKS

848.9875 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz  RF Att 30 dE
Ref Iwl 37.31 dBm VBN 1 kHz
41 .7 dBm 848.98845190 MHz SWT 2.8 = Unit dBr
41.7 7 7 \
41 dB Offset vl [T1] 37.31 dBRn E
X JAI 848.98845190 MHA

-

i [ TR
S

. / \
]
7 N
-2C / AN =

At L

-5C

-6C

-78.zZ

Center 848.9875 MHz 5 kHz/ Span 50 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

848.9875 MHz, 7K60FXE/FXD (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Inxl 37.65 dBm VBW 1 kHz
41.7 dBm 848.98825150 MHz SWT 2.8 s Unit dBr
41 .7 7 A}
41 dB Offset J\\ Yol 1 31.65 cbrl gy
Al

) ANERNN -
) / T\
/// \\

C‘Im

§-

-2C

—4CWM UWJ\W MJ\M%%W

-5C

-6C

-78.zZ

Center 848.9875 MHz 5 kHz/ Span 50 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

851.0125 MHz, 11KOF3E (Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Invl 39.80 dRm VBN 3 kHz
41.7 dBm 851.01243737 MHz SWT 3.5 s Unit dBr
41 .7
41 dB Offset '1 [T1] 39.80 4= E
ﬂ 8%1.01243737 MHA
3C
1c H l \/ ‘
C INTEA m \. e

I

T I ro

—-2C ( U u u”

WM W

el ] ul

-5C

-6C

-7C

F[L
-78.2
Center 851.0125 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

851.0125 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz  RF Att 30 dE
Ref Iwvl 37.19 dBm VBN 1 kHz
41 .7 dBm 851.01345190 MHz SWT 2.8 = Unit dBr
41.7 7 3 L
41 dB Offset vl [T1] 37.19 dEn E
JH 851.01345190 MHA

. AFARNN
. RN
| )t B,
/ RN

N s

§-

-5C

-6C

-78.zZ

Center 851.0125 MH=z 5 kHz/ Span 50 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

851.0125 MHz, 7K60FXE/FXD (No Low Pass Filter)

@ Marker 1 [T1] RBAW 300 Hz RE Att 30 GE
Ref Iwl 35.83 dBm VBIW 1 kHz
41.7 dBm 851.01295090 MHz SWT 2.8 = Unit dBr
41-7 J A I \
41 dBy Offset vl [T1] 3%.83 dRn E
,\h 8%1.01295090 MHA
l.l\'

Zﬁ /17
[ TR

h - L ,«,J \11 N

A%

/

-

‘“WM N

-5C

;

-6C

-78.zZ

Center 851.0125 MH=z 5 kHz/ Span 50 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

869 MHz, 11KOF3E

@ Marker 1 [T1] RBAW 100 Hz RE Att 30 GE
Ref Iwl 31.87 dBm VBN 300 Hz

41.7 dBm 869.00018788 MHz SWT 32 = Unit dBr
41.7

41 dB Offset V:L [T1] 31.87 CEm:IE!

>
(0]
5

»9.00018788 MH=

3C

2C

| / \

-1C

T e T

-

-5C

-6C

-78.zZ

Center 869 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

869 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] RBAW 100 Hz RE Att 30 GE
Ref Twl 31.19 dBm VBW 300 Hz
41.7 dBm 869.00093938 MHz SWT 32 = Unit dBr
41.7
41 dB Offset V:L [T1] 31.19 CE%[IE!
} 869.00093938 MH-

Zﬁ I
j R

-1C

(e
I/“ |

-6C

-

-78.zZ

Center 869 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

869 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBAW 100 Hz RFE Att 30 CE
Ref Iwl 29.97 dBm VBN 300 Hz
41.7 dBm 869.00081413 MHz SWT 32 = Unit dBr
41.7
41 dB Offset vl [T1] 29.97 dmnl E
v 869.00081413 MHA

Zﬁ P
| S A

-1C

—2( TS E AJ PO
-3¢ :
il W

-6C

-

-78.zZ

Center 869 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

893.9875 MHz, 11KOF3E (Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 GE
Ref Ixl 39.62 dBm VBN 3 kHz
41 .7 dBm 893.98743737 MHz SWT 3.5 = Unit dBr
41 .7
41 dB Offset vl [T1] 39.62 dRn E
893.98743737 MHA
3C I
2C I / A

-

M |
= AR

“ .,

-5C

-6C

=7C

H1
-78.2
Center 893.9875 MHz 6.25 kHz/ Span 62.5 kHz
Date: 1.JAN.1997 06:58:04
Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

893.9875 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Ixl 34.96 dBm VBW 1 kHz
41.7 dBm 893.98855210 MHz SWT 2.8 s Unit dBr
41.7 7 T
41 dB Offset '1 [T1] 34 .96 dRn E
893.98855210 MHA
) ANALN
- / q
( ma
iE _ l e
-1cC / |l \
L | N FO
_acfrmskn MHM iy
-l |k
-5C
-6C
-7C
-78.2
Center 893.9875 MHz 5 kHz/ Span 50 kHz
Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

893.9875 MHz, 7K60FXE/FXD (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz  RF Att 30 dE
Ref Iwvl 36.42 dRm VBN 1 kHz

41 .7 dBm 893.98835170 MHz SWT 2.8 = Unit dBr
41.7 7 Y

41 dB Offset vl [T1] 3¢ .42 SR E

893.98835170 MHZA

ZZ AR

. / [

| [ - nr{y [\ ~

— ] RN
- A -

_4C"WWA\‘W’I\U{| W\MWUV}\L Lol

-5C

§-

=]

-6C

-78.zZ

Center 893.9875 MHz 5 kHz/ Span 50 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

898 MHz, 11KOF3E (Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz  RF Att 30 dE
Ref Ixl 35.47 dBm VBW 1 kHz
41.7 dBEm 897.99993737 MHz SWI 3.5 s Unit dBr
41'—’ 7 I \
41 df Offset Yl rm1 3%.47 cEnigy
/ \ 897.99993737 MHA

3C

. /

1C
|/ \_ o
C MAVARD"Y ru al e
/
1 FBSKT T
A M EC

| |
% i

-5C

-6C

-78.Z

Center 898 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

898 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 cE
Ref Iwvl 34.87 dEm VBW 1 kHz
41 .7 dBm 898.00106463 MHz SWT 3.5 s Unit dRr
41.7 7 X
41 dy Offset v:|_ [T1] 34 .87 dm EN
/ X J \ 898.00106463 MHA

Zﬁ I
K /7N
~ TR

-1C

-

-2C

L Mg,

-5C

-6C

-78.zZ

Center 898 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

898 MHz, 7K60FXE/FXD (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 cE
Ref Iwvl 34.43 dEm VBW 1 kHz
41 .7 dBm 898.00043838 MHz SWT 3.5 s Unit dRr
41.7 / I \
41 dy Offset v:|_ [T1] 34 .43 dm=n EN
/ I \ 898.00043838 MHA

3C

ii AR
- T

-1C

-

-2C L

/ i
ad—— M Wﬁ.l Ahl'

-5C

=

-
—_

-6C

-78.zZ

Center 898 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

929.5 MHz, 11KOF3E (Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 dE
Ref Ivl 38.97 dBm VBN 3 kHz
41.7 dBm 929.49943637 MHz SWT 3.5 s Unit dEr
41.7 ==
41 dB Offset MEINCER 3%.97 cEnigy
F 929.49943637 MHA

. |

2C

-

1C

NASKE

3 2

C‘Im m

) JAWJ ! \Mmk .
3CW@MW MMA‘WW\MIM., i

-4C

-5C

-6C

=7C

-78.Z

Center 929.5 MHz 6.25 kHz/ Span 62.5 kHz

Date: 1.JAN.1997 06:27:10

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

929.5 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)

@ Marker 1 [T1] RBAW 300 Hz RE Att 30 GE
Ref Iwl 34.38 dBm VBW 1 kHz

41.7 dBm 929.50106463 MHz SWT 3.5 = Unit dBr
41 .7

41 dB Offset Yol 1 34.38 cbr gy

3C ‘% “h 929.50106463 MH=A

2C ’ﬂﬂ \\[

. 4
S 1, ]

C‘Im i

-1C
.IW o
—ocKemaea

VIO ING

| ’
_ac quw | anu J

-5C

-

-6C

-78.zZ

Center 929.5 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

929.5 MHz, 7K60FXE/FXD (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 cE
Ref ILwvl 34 .68 dRm VBN 1 kH=z
41 .7 dBEm 929.50043838 MHz SWT 3.5 s Unit der
41.7 T
41 dy Offset v:|_ [T1] 34 .68 dm EN
N 929.50043838 MHA

3C }

1C U
e | o
e |lL N e
—-1C | A
= 0]

_olBare

' by

-5C

-6C

-78.zZ

Center 929.5 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

938 MHz, 11KOF3E (Low Pass Filter)

@ Marker 1 [T1] REW 300 Hz RFE Att 30 cGE
Ref Ixl 35.65 dBEm VBW 1 kHz

41.7 dBm 938.00006263 MHz SWT 3.5 = Unit dBr
41.7 7 AN

41 dBy Offset 'EL [T1] 3% .65 dm=nl IE!

938.00006263 MHZA

. / \
El q

1C

-

C‘Im

| UL T

MASKC

-1C

N
) ! |
p §

'“w\{MMWJVL{}V J MMWMM

-5C

-6C

-78.zZ

Center 938 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 68 of 147



EMISSION MASKS

938 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz RE Att 30 cE
Ref Iwvl 34.33 dEm VBW 1 kHz

41 .7 dBm 938.00106463 MHz SWT 3.5 s Unit dRr
41.7 7 Y

41 dy Offset Vi’ v:|_ [T1] 34 .33 dm EN

:i W/ NN
ERrAR

1C

§
[ "
Jr“ }

T MUWM Podny,, “M“WW

-5C

-

-6C

-78.zZ

Center 938 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

938 MHz, 7K60FXE/FXD (No Low Pass Filter)

@ Marker 1 [T1] RBW 300 Hz  RF Att 30 dE
Ref Iwl 35.27 dBm VBN 1 kH=z

41 .7 dBm 938.00043838 MHz SWT 3.5 s Unit dBRr
41.7 7 T AV

41 dB Offset V]_ [T1] 3%.27 CE%[IE!

938.00043838 MHZA

Zﬁ /1]
EQF.

1C U

-

C‘Im

MASKC 1

-1C

-2C

a1 1

-5C

-6C

-78.zZ

Center 938 MHz 6.25 kHz/ Span 62.5 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS
Part 24 Bands

901.5 MHz, 11KOF3E

@ Marker 1 [T1] RBW 300 Hz RE Attt 20 dE
Ref Iwl 39.58 dBm VBW 3 kHz
41 .7 dBm 901.50040080 MHz SWT 4.5 = Unit dRr
41.7
41 dB Offset
BN

3C

. ﬂ

1C

3 2

-1cC

vpsoal ﬂ ﬂ

f
e M"P\L .

-5C

-6C

=7C

-78.Z

Center 901.5 MH=z 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

901.5 MHz, 8K10F1D/F1E/F1W

Marker 1 [T1] RBNW 300 Hz RE Att 20 dE
2% Ref Ixl 40.07 dBm VBW 3 kHz
41.7 dBm 901.50104208 MHz SWT 4.5 s Unit dBr
41.7
41 dB Offset
LIMIT lemﬁkk : PASSED EN
3C \\‘
2C “"1
1C -
fﬂ o
C MAVARD" u e
-1C
MASK244 \‘
1=0)
-2C
-3¢ 1
ACWW W
-5C
-6C
-7C
-78.%
Center 901.5 MHz 8 kHz/ Span 80 kHz
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YO9M-KA900
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EMISSION MASKS

901.5 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 300 Hz RE Att 20 JdE
Ref Iwvl 38.97 dBm VBN 3 kHz
41.7 dBm 901 .50104208 MHz SWT 4.5 s Unit dBr
41.7 T
41 dB Offset
f““’w\ﬂ
3C \\{
2C \1
1C
/1' \ .
(— ‘/ i e
-1C
MASK24a ,’r
EQ
_2C 4

-5C

-6C

=7C

-78.zZ

Center 901.5 MHz 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

930.5 MHz, 11KOF3E

% Marker 1 [T1] RBW 300 Hz RE Att 20 dE
Ref Iwl 39.67 dBm VBW 3 kHz
41 .7 dBRm 930.50040080 MHz SWT 4.5 = Unit dRr
41.7
41 dB Offset
EN

3C

) ﬂ

1C

-

C'lm

= ML
-

-5C

-6C

=7C

-78.Z

Center 930.5 MHz 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

930.5 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 300 Hz RE Att 20 JdE
Ref Iwl 40.33 dBm VBW 3 kHz
41.7 dBm 930.50104208 MHz SWT 4.5 = Unit dBr
41.7 T
41 dB Offset
EN
3C
2C ’l HL
1C |
m .
e e
-1cC
MASK244

J h

-5C

-6C

=7C

-78.Z

Center 930.5 MHz 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 75 of 147



EMISSION MASKS

930.5 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 300 Hz RE Att 20 dE
Ref Iwl 41.00 dBm VBW 3 kHz
41.7 dBm 930.50088176 MHz SWT 4.5 s Unit dBrr
41.7 %
41 dB Offset
Af‘ﬂ“ N

3C

. !
1c

Lo L]

-1C

-

MASK24a

-3¢ u,
_4CWWMW W

-5C

-6C

=7C

-78.Z

Center 930.5 MHz 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

940.5 MHz, 11KOF3E

% Marker 1 [T1] RBW 300 Hz RE Att 20 dE
Ref Iwl 39.05 dBm VBW 3 kHz
41.7 dBm 940.50008016 MHz SWT 4.5 s Unit dBr
41.7
41 dB Offset
EN
3C
2C
1C
m™u
C INIEW e
-1C L] \
MASK244 h
ﬂ -
B /\/ ! ' LM
_3C 1

-5C

-6C

=7C

-78.Z

Center 940.5 MH=z 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMISSION MASKS

940.5 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 300 Hz RE Att 20 dE
Ref Iwl 39.99 dBm VBN 3 kHz
41 .7 dBEm 940.50088176 MHz SWT 4.5 = Unit dRr

41.7

41 dBy Offset

) piflh -

i .
1 F1y

MASK24a

-

-2C

_ac AN

=5C

-6C

=7C

-78.Z

Center 940.5 MHz 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 78 of 147



EMISSION MASKS

940.5 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 300 Hz RE Att 20 JdE
Ref Iwl 40.47 dBm VBW 3 kHz

41.7 dBm 940.50088176 MHz N SWT 4.5 s Unit dBr
41 .7 TY

41 dB Offset
LIMIT : PASSED IE!
3C wi
2C

1C
- /N
-1C

MASK24a \\

. Y Wy

-5C

3 2

-6C

=7C

-78.zZ

Center 940.5 MHz 8 kHz/ Span 80 kHz

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)
FCC Rule Parts:  2.1051, 90.210(b) - (d), (g) - (), 24.133(a)(1), 22.359(a)

§90.210 Emission masks.
ApeLicasLe Emission Masks

Mask for equipment Mask for equipment
with audio low without audio low
Frequency band (MHz) pass filter pass filter
206-809/851-8545 B H
809-824/854-8633 B.D D, G.
896-901/935-940 | [
529-930 B G
All other bands B C

3Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of
890.691 of this chapter.

SEquipment designed to operate on 25 kilohertz bandwidth channels must meet the requirements of either
Emission Mask B or G, whichever is applicable, while equipment designed to operate on 12.5 kilohertz
bandwidth channels must meet the requirements of Emission Mask D. Equipment designed to operate on 25
kilohertz bandwidth channels may alternatively meet the Adjacent Channel Power limits of 590.221.

STransmitters utilizing analog emissions that are equipped with an audio low-pass filter must meet Emission
Mask B. All transmitters utilizing digital emissions and those transmitters using analog emissions without an
audio low-pass filter must meet Emission Mask H.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 80 of 147



SPURIOUS EMISSIONS

(b) Emission Mask B. For transmitters that are equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent, but not more than
100 percent of the authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100 percent. but not more than
250 percent of the authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250 percent of the authorized
bandwidth: At least 43 + 10 log (P) dB.

(c) Emission Mask C. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier output power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f,
in kHz) of more than 5 kHz, but not more than 10 kHz: At least 83 log (f/5) dB;

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f
in kHz) of more than 10 kHz, but not more than 250 percent of the authorized bandwidth: At least 29 log (f22/11)
dB or 50 dB, whichever is the lesser attenuation;

{3) On any frequency removed from the center of the authorized bandwidth by more than 250 percent of
the authorized bandwidth: At least 43 + 10 log (P) dB.

(4) In the 1427-1432 MHz band, licensees are encouraged to take all reasonable steps to ensure that
unwanted emissions power does not exceed the following levels in the 1400-1427 MHz band:

(i) For stations of point-to-point systems in the fixed service: -45 dBW/27 MHz.
(ii) For stations in the mobile service: -60 dBW/27 MHz.

(d) Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters designed to operate with a
12.5 kHz channel bandwidth, any emission must be attenuated below the power (P) of the highest emission
contained within the authorized bandwidth as follows:

(1) On any frequency from the center of the authorized bandwidth f; to 5.625 kHz removed from fy: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f,
in kHz) of more than 5.625 kHz but no more than 12.5 kHz: At least 7.27(f,-2.88 kHz) dB.

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 12.5 kHz: At least 50 + 10 log (P) dB or 70 dB, whichever is the lesser attenuation.

{4) The reference level for showing compliance with the emission mask shall be established using a
resolution bandwidth sufficiently wide (usually two or three times the channel bandwidth) to capture the true
peak emission of the equipment under test. In order to show compliance with the emission mask up to and
including 50 kHz removed from the edge of the authorized bandwidth, adjust the resolution bandwidth to 100
Hz with the measuring instrument in a peak hold mode. A sufficient number of sweeps must be measured to
insure that the emission profile is developed. If video filtering is used, its bandwidth must not be less than the
instrument resolution bandwidth. For emissions beyond 50 kHz from the edge of the authorized bandwidth, see
paragraph (o) of this section. If it can be shown that use of the above instrumentation settings do not accurately
represent the true interference potential of the equipment under test, an alternate procedure may be used
provided prior Commission approval is obtained.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

(g) Emission Mask G. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 10 kHz, but no more than 250 percent of the authorized bandwidth: At least 116 log (f/6.1)
dB, or 50 + 10 log (F) dB, or 70 dB, whichever is the lesser attenuation;

{2) On any frequency removed from the center of the authorized bandwidth by more than 250 percent of
the authorized bandwidth: At least 43 + 10 log (P) dB.

(h) Emission Mask H. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of 4 kHz or less: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 4 kHz. but no more than 8.5 kHz: At least 107 log (f,/4) dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 8.5 kHz, but no mare than 15 kHz: At least 40.5 log (f,/1.16) dB;

{(4) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 15 kHz, but no more than 25 kHz: At least 116 log (f4/6.1) dB;

(5) On any frequency removed from the center of the authorized bandwidth by more than 25 kHz: At least
43 + 10 log (P) dB.

(i) Emission Mask i. For transmitters that are equipped with an audio low pass filter, the power of any
emission must be attenuated below the unmodulated carrier power of the transmitter (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
maore than 6.8 kHz, but no more than 9.0 kHz: At least 25 dB;

{2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
maore than 9.0 kHz, but no more than 15 kHz: At least 35 dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
mare than 15 kHz: At least 43 + 10 log (P) dB, or 70 dB, whichever is the lesser attenuation.

() Emission Mask J. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power of the transmitter (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 2.5 kHz, but no more than 6.25 kHz: At least 53 log (f,/2.5) dB;

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 6.25 kHz, but no more than 9.5 kHz: At least 103 log (f4/3.9) dB:

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 9.5 kHz: At least 157 log (f4/5.3) dB, or 50 + 10 log (P) dB or 70 dB, whichever is the lesser

attenuation.

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

§24.133 Emission limits.

{a) The power of any emission shall be attenuated below the transmitter power (P), as measurad in
accordance with 824.132(f), in accordance with the following schedule:

{1) For transmitters authorized a bandwidth greater than 10 kHz:

{iy On any frequency outside the authorized bandwidth and removed from the edge of the authorized
bandwidth by a displacement frequency (f4 in kHz) of up to and including 40 kHz: at least 116 Log, ((fy + 10)/6.1)
decibels or 50 plus 10 Log,, (P) decibels or 70 decibels, whichever is the lesser attenuation;

{ii) On any frequency outside the authorized bandwidth and removed from the edge of the authorized
bandwidth by a displacement frequency (f, in kHz) of more than 40 kHz: at least 43 + 10 Log,, (P) decibels or 80

decibels, whichever is the lesser attenuation.

§22.359 Emission limitations.

The rules in this section govern the spectral characteristics of emissions in the Public Mobile Services, except
for the Air-Ground Radiotelephone Service (see 822,861, instead) and the Cellular Radiotelephone Service (see
§22.917, instead).

(a) Out of band emissions. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

(b) Measurement procedure. Compliance with these rules is based on the use of measurement
instrumentation employing a resolution bandwidth of 30 kHz or more. In the 60 kHz bands immediately outside
and adjacent to the authorized frequency range or channel, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed. & narrower resolution
bandwidth is permitted in all cases to improve measurement accuracy provided the measured power is
integrated over the full required measurement bandwidth (i.e., 30 kHz or 1 percent of emission bandwidth, as
specified). The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, ocutside of which all emissions are
attenuated at least 26 dB below the transmitter power.

Method of Measurement: ANSI C63.26, 5.4.4 (using Test Setup from TIA 603-E 2.2.11, below)

DUMMY AUDIO

MICROPHONE | GENERATOR

TRANSMITTER STANDARD SPECTRUM

UNDER TEST P TRANSMITTER —| A\ Al yZER

LOAD

Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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SPURIOUS EMISSIONS

Applicable Emission Limitations

Applicable Out Of Band Limit Out of Band Limit

FEE R AL L) Emission Mask Calculation (dBm)
Pt 90 Mask B 43 + 10*log(P) -13.00

806.0125
Pt 90 Mask H 43 + 10*log(P) -13.00
90 824.0000 Pt 90 Mask D 50 + 10*log(P) or 70 -20.00
Pt 90 Mask B 43 + 10*log(P) -13.00

848.9875
Pt 90 Mask H 43 + 10*log(P) -13.00
Pt 90 Mask B 43 + 10*log(P) -13.00

851.0125
Pt 90 Mask H 43 + 10*log(P) -13.00
90 869.0000 Pt 90 Mask D 50 + 10*log(P) or 70 -20.00
Pt 90 Mask B 43 + 10*log(P) -13.00

893.9875
Pt 90 Mask H 43 + 10*log(P) -13.00
Pt 90 Mask I 43 + 10*log(P) or 70 -13.00

90 898.0000
Pt 90 Mask ] 50 + 10*log(P) or 70 -20.00
24 901.5000 Pt 24.133(a)(1) 43 + 10*log(P) or 80 -13.00
Pt 90 Mask B 43 + 10*log(P) -13.00

90 929.5000
Pt 90 Mask G 43 + 10*log(P) -13.00
24 930.5000 Pt 24.133(a)(1) 43 + 10*log(P) or 80 -13.00
22 933.0000 Pt 22.359(a) 43 + 10*log(P) -13.00
Pt 90 Mask B 43 + 10*log(P) -13.00

90 938.0000
Pt 90 Mask C 43 + 10*log(P) -13.00
24 940.5000 Pt 24.133(a)(1) 43 + 10*log(P) or 80 -13.00

Note: Plots were taken at High power. Low power was investigated, and in all cases the low
power emissions complied by a greater margin.

Applicant:
FCC ID:
Report:

RADIO ACTIVITY S.R.L
YO9M-KA900
573AUT19 TestReport_Rev3
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SPURIOUS EMISSIONS
Part 90 Bands

806.0125 MHz, 11KOF3E

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref I~xL1 —24 .00 dBEm VBN 3 MHz
41.7 dBEm 1.60556398 GHz SWT 74 ms Unit dBr
41.7
41 .7 Offskt Yl 1 ~24.00 CErl gy
1.6055¢398 GHA
3C Vol 113 —27.09 dmnu
2.37604086 GHA
2C V3T 2% .88 dmi
3.21920423 GHA
1C YA T —20.96 d=1
4.03329301 GHz ¢
C INTEW e

-1C

- mwi\wmﬁwwjﬂ«wwlw WW WWMM

-3C

-4C

=5C

-6C

=7C

=78.zZ

Center 4.43306875 GHz 725.41125 MHz/ Span 7.2541125 GHz

M Level

Frequency (MHz) eas(l;r:r:) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1605.56 -24.00 -0.03 -23.97 -13.00 10.97
2376.04 -27.09 -0.66 -26.43 -13.00 13.43
3219.20 -25.88 -1.04 -24.84 -13.00 11.84
4033.29 -20.96 -1.15 -19.81 -13.00 6.81

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

806.0125 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Invl —23.66 dBm VEW 3 MHz
41.7 dBm 1.60556398 GHz SWT 74 ms Unit dBr
41.7
41.7 Offspt Yl T —23.66 dbnj gy
1.60556¢398 GHA
3¢ Vol 1] —28.18 dBn
2.40511546 GHz
2C MEI NG —2%.95 amd
3.21920423 CH7
1C YA T —20.36 o=
4.0332%9301 GHz 0
C MAVARD"Y e
~1c
e v
’WAA‘W PRRERTEY d VAW RS PR R

_GC&ANMNAMjiﬁ/wwA

-4C

=5C

-6C

=7C

=78.zZ

Center 4.43306875 GHz

725.41125 MHz/

Span 7.2541125 GHz

M d Level

Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1605.56 -23.66 -0.20 -23.46 -13.00 10.46
2405.12 -28.18 -0.64 -27.54 -13.00 14.54
3219.20 -25.95 -1.04 -24.91 -13.00 11.91
4033.29 -20.36 -1.15 -19.21 -13.00 6.21

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

806.0125 MHz, 7K60FXE/FXD

% Marker 1 [T1] REBW 1 MHz RE Att 10 dE
Ref Iwl —23.78 dBm VBN 3 MHz
41.7 dBm 1.60556398 GHz SWT 74 ms Unit dBr
41.7
471 .7 Offset vl [T1] —23%.78 Sl E
1.6055¢398 GHz
3C Vol 113 —27.43 dBn
2.4196%276 GHA
2t V3 T —24.68 dmd
3.21920423 GHZ
1C YA T —20.67 o
4.0332%9301 GHz 0
C MAVARD"Y e
~1c
-2 ¢
N AT

-3C

—4C

-5C

-6C

=7C

-78.Z

Center 4.43306875 GHz

725.41125 MHz/

Span 7.2541125 GHz

M d Level

Frequency (MHz) eas(t:;:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1605.56 -23.78 -0.20 -23.58 -13.00 10.58
2419.65 -27.43 -0.64 -26.79 -13.00 13.79
3219.20 -24.68 -1.04 -23.64 -13.00 10.64
4033.29 -20.67 -1.15 -19.52 -13.00 6.52

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

824 MHz, 11KOF3E

“RBW 100 kHz

Marker 1 [Tl ]

VBW 300 kHz -45.20 dRr
Ref 5 dBm *Att 0O dB SWT 740 ms 3.297307692 GHz
| Marker 2 [T1]]
¢ —4$.77 dBr
4.12108¢9744 crz|(IFN
~—10 VETrRer TTL[]
= —48.04 dBr
m - o0 4 944 7985 CH
Marker 4 [T1]]
N —-67.52 dBr
—30 7.416217949 GHz
~—40 )
2 -
y
~—50
~—60
4 fc s 2]
o . I x
~—80
~—90
~—100
~—110
Center 4.62 GHz 724 MHz/ Span 7.24 GHz
Date: 23.SEP.2019 16:16:14
Harmonic Loss at Analyzer Measured Correction
Marker Harmonic Level (dBm Limit (dBc Limit (dBm Margin (dB
(MHz) (dB)I offset (dB) | Level (dBm) (dB) vel ) imit (dBc) imit ( ) gin (dB)
1 3297.30 -14.82 0.00 -45.20 -14.82 -30.38 55.56 -13.00 17.38
2 4121.09 -22.94 0.00 -45.77 -22.94 -22.83 55.56 -13.00 9.83
3 4944.87 -18.58 0.00 -48.04 -18.58 -29.46 55.56 -13.00 16.46
4 7416.22 -17.83 0.00 -67.52 -17.83 -49.69 55.56 -13.00 36.69
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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SPURIOUS EMISSIONS

824 MHz, 8K10F1D/F1E/F1W

® 4 RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -44.75 dBRr
Ref 5 dBm *Att 0O dB SWT 740 ms 3.297307692 GHz
| Marker 2 [T1]]
¢ —4$.67 dBr
4.12108¢9744 crz|(IFN
~—10 VETrRer TTL[]
= —47.49 dBr
m - o0 4 944 7985 CH
Marker 4 [T1]]
N -66.55 dBr
—30 7.416217949 GHz
I~ —40 T
[ 2 -
y
~—50
~—60
4 fc s 2]
1 ac
——70
R A AL Al memw A aduly AN | At AL
~—80
~—90
~—100
~—110
Center 4.62 GHz 724 MHz/ Span 7.24 GHz
Date: 23.SEP.2019 16:08:30
Harmonic Loss at Analyzer Measured Correction
Marker Harmonic Level (dBm Limit (dBc Limit (dBm Margin (dB
(MHz) (dB)I offset (dB) | Level (dBm) (dB) vel ) imit (dBc) imit ( ) gin (dB)
1 3297.30 -14.82 0.00 -44.75 -14.82 -29.93 55.56 -13.00 16.93
2 4121.09 -22.94 0.00 -49.67 -22.94 -26.73 55.56 -13.00 13.73
3 4944.87 -18.58 0.00 -47.49 -18.58 -28.91 55.56 -13.00 15.91
4 7416.22 -17.83 0.00 -66.55 -17.83 -48.72 55.56 -13.00 35.72
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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SPURIOUS EMISSIONS

824 MHz, 7K60FXE/FXD

® 4 RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —45.25 dRr
Ref 5 dBm *Att 0O dB SWT 740 ms 3.297307692 GHz
| Marker 2 [T1]]
¢ —50.06 dBEr
4.12108¢9744 crz|(IFN
~—10 VETrRer TTL[]
= —48.31 dBr
m - o0 4 944 7985 CH
Marker 4 [T1]]
| —664.99 dBr
-30 7.416217949 GHz
~—40 1
2 -
- 50 3
~—60
4 e
r 2C
—70
SPRSVIY P RTIOR | IRWYSSRLY 1P W TN n ST I TTNTPRNTY ¥ ¥ [ SRR ILY W uuw
~—80
—90
~—100
~—110
Center 4.62 GHz 724 MHz/ Span 7.24 GHz
Date: 23.SEP.2019 16:04:19
Harmonic Loss at Analyzer Measured Correction
Marker Harmonic Level (dBm Limit (dBc Limit (dBm Margin (dB
(MHz) (dB)I offset (dB) | Level (dBm) (dB) vel ) imit (dBc) imit ( ) gin (dB)
1 3297.30 -14.82 0.00 -45.25 -14.82 -30.43 55.56 -13.00 17.43
2 4121.09 -22.94 0.00 -50.06 -22.94 -27.12 55.56 -13.00 14.12
3 4944.87 -18.58 0.00 -48.31 -18.58 -29.73 55.56 -13.00 16.73
4 7416.22 -17.83 0.00 -66.99 -17.83 -49.16 55.56 -13.00 36.16
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 90 of 147



SPURIOUS EMISSIONS

848.9875 MHz, 11KOF3E

% Marker 4 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwl —26.17 dBm VBN 3 MHz
41.7 dBm 4.71101140 GHz SWT 78 ms Unit dRr
a1.7
41.7 Offspt Yl 117 —26.17 dbnf gy
4.71101140 GHz
3¢ Vil 1y —23.90 dEq
1.69653702 GHA
2t Vo IT1] —>7.79 aed
2.47948890 GHz
1c Y371 —2¢.45 dmn
3.38830741 GHf ™0
C MAVARD"Y e
-1C
-2
li AAMIAAA va-wﬁ
-3¢
—4C
-5¢C
—6C
-7C
-78.z
Start 848.9875 Mz 764.08875 MHz/ Stop 8.489875 GHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1696.54 -26.17 -0.16 -26.01 -13.00 13.01
2479.49 -23.90 -0.27 -23.63 -13.00 10.63
3388.31 -27.79 -1.04 -26.75 -13.00 13.75
4711.01 -26.45 -1.79 -24.66 -13.00 11.66
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 91 of 147



SPURIOUS EMISSIONS

848.9875 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwl —23.55 dBm VEBW 3 MHz
41.7 dBm 1.69653702 GHz SWT 78 ms Unit dRr
41.7
41.7 Offspt Yl 117 —23.55 dbnj gy
1.69653702 GH#
3¢ Vol 1111 —27.83 dEq
2.44886410 GHz
2C MEINEEN —>¢.34 aed
3.38830741 GHz
1c YT —>T7.53 d&n
4.09851541 GH7 ™0
C MAVARD"Y e
-1C
-2
-3¢
-4C
-5¢C
-6C
-7C
-78.7
Center 4.66943125 GHz 764.08875 MHz/ Scan 7.6408875 GHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1696.54 -23.55 -0.16 -23.39 -13.00 10.39
2448.86 -27.83 -0.03 -27.80 -13.00 14.80
3388.31 -26.34 -1.04 -25.30 -13.00 12.30
4098.52 -27.53 -1.27 -26.26 -13.00 13.26
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 92 of 147



SPURIOUS EMISSIONS

848.9875 MHz, 7K60FXE/FXD

@ Marker 1 [T1] REW 1 MHz RE Att 10 dE
Ref Inl —24.20 dBm VB 3 MHz
41.7 dBm 1.69653702 GHz SWT 78 ms Unit dBr
41.7
41 .7 Offskt Yl 13 —24.20 Bl gy
1.69653702 GHA
3¢ Vol (117 —27.80 dEn
2.54073850 GHZ
2C MEINGYE —26.19 dBn
3.3883(0741 GH~
1C YA T —2%.79 d&r
3.8994%421 GHz 0
C MAVARD"Y Ive

-1C

-3C

-4C

-5C

-6C

=7C

-78.%
Center 4.66943125 GHz 764 .08875 MHz/ Span 7.6408875 GHz
M d Level

Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1696.54 -24.20 -0.16 -24.04 -13.00 11.04
2540.74 -27.80 -0.64 -27.16 -13.00 14.16
3388.31 -26.19 -1.04 -25.15 -13.00 12.15
3899.45 -25.79 -1.17 -24.62 -13.00 11.62

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 93 of 147



SPURIOUS EMISSIONS

851.0125 MHz, 11KOF3E

@ Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwvl -23.47 dBm VBW 3 MHz
41.7 dBm 1.69653702 CHz SWT 78 ms Unit dBr
41.7
41.7 BB Offspt METEEE —23%.47 el gy
1.69653702 CHz
3C Vol 113 —27.60 dRn
2.51025979 GHA
2C MEINGYE —27.15 diEn
3.40369634 CHz
1c YA T —26.61 dad
3.96037510 GHz 0
C MAVARD"Y e
-1C
= W
WAL MMM JAANAA
-3¢ Wlwmhjuwmw
-4C
-5C
-6C
-7C
-78.7
Start 851.0125 MHz 765.91125 MHz/ Stop 8.510125 CHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1696.54 -23.47 -0.16 -23.31 -13.00 10.31
2510.26 -27.60 -0.54 -27.06 -13.00 14.06
3403.66 -27.15 -1.04 -26.11 -13.00 13.11
3960.38 -26.61 -1.15 -25.46 -13.00 12.46
Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 94 of 147



SPURIOUS EMISSIONS

851.0125 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwl —24 .22 dBm VEBW 3 MHz
41.7 dBm 1.69653702 GHz SWT 78 ms Unit dRr
41.7
471.7 Offset Vl [T1] —24 .22 dRnf E
1.69653702 GH#
3¢ Vol 1111 —27.45 dEd
2.43351518 GHz
2C MEINEEN —26.15 aed
3.4036%634 GHz
1c YA TT —2%.96 o
3.68409449 GH7 ™0
C MAVARD"Y e
-1C
- L"M
ISR YW Pty WMo
—3¢ WWWMWW
-4C
-5¢C
-6C
-7C
-78.7
Center 4.68056875 GHz 765.91125 MHz/ Span 7.6591125 CHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1696.54 -24.22 -0.16 -24.06 -13.00 11.06
2433.52 -27.45 -0.27 -27.18 -13.00 14.18
3403.66 -26.15 -1.04 -25.11 -13.00 12.11
3684.09 -25.96 -1.27 -24.69 -13.00 11.69
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 95 of 147



SPURIOUS EMISSIONS

851.0125 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwl -23.71 dBm VBA 3 MHz
41 .7 dBm 1.69653702 GHz SWT 78 ms Unit dBRr
41.7
41.7 Offspt Yl (13 —23.71 denj gy
1.69653702 GHZA
3C v
2 [T1] —28.09 dRn|
2.54095%764 GH=z
2C MEINGSE! —27.29 dBn
3.37295849 GHZ~A
1c VA TT1] —26¢.41 den
3.73014126 GHf 0
C INTEIA Ve
-1C
-2
_3C «LWLWMMWM
—4C
-5C
-6C
-7C
-78.z
Center 4.68056875 GHz 765.91125 MHz/ Scan 7.6591125 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1696.54 -23.71 -0.16 -23.55 -13.00 10.55
2540.96 -28.09 -0.64 -27.45 -13.00 14.45
3372.96 -27.29 -1.09 -26.20 -13.00 13.20
3730.14 -26.41 -1.15 -25.26 -13.00 12.26

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 96 of 147



SPURIOUS EMISSIONS

869 MHz, 11KOF3E

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwxl —24 .28 dBm VBW 3 MHz
41 .7 dBm 1.72788372 GHz SWT 80 ms Unit dBr
41.7
41.7 BB Offspt METEE —24.28 gy
1.72788372 GHA
3¢ Vol (117 —27.86 den
2.49393760 GHA
2t V3 T —28.07 dmd
3.46699857 GH4A
1C V2T T —>7.35 den
4.1846¢831 GHz U
C MAVARD"Y e
-1C
e w,/“‘\w&,,
s “MMWMMM
-4C
-5C
-6C
-7C
-78.7
Center 4.7795 GH=z 782.1 MH=z/ Span 7.821 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1727.88 -24.28 -0.16 -24.12 -20.00 412
2493.94 -27.86 -0.58 -27.28 -20.00 7.28
3467.00 -28.07 -1.15 -26.92 -20.00 6.92
4184.67 -27.35 -1.42 -25.93 -20.00 5.93
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 97 of 147



SPURIOUS EMISSIONS

869 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwvl —24 .98 dBm VEBW 3 MHz
41.7 dBm 1.72788372 GHz SWT 80 ms Unit dBRr
41.7
41 .7 Offset Vl [T1] —24 .98 dRn] E
1.72788372 GHA
3¢ Vol ) —27.45 dEd
2.4625%091 GH=
2t MEINEEN —>6.71 aed
3.82748555 GHA
1c YA TT —27F.13 d&n
6.68381162 GHz ™1
1= ‘ ™
-1C
-2C 4
1 WMWMWW
_3CuMLWWWMiNMWM
-4C
-5¢C
-6C
-7C
-78.7
Center 4.7795 GHz 782.1 MHz/ Span 7.821 GHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1727.88 -24.98 -0.16 -24.82 -20.00 4.82
2462.59 -27.45 -0.52 -26.93 -20.00 6.93
3827.49 -26.71 -1.15 -25.56 -20.00 5.56
6683.12 -22.13 -2.05 -20.08 -20.00 0.08
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 98 of 147



SPURIOUS EMISSIONS

869 MHz, 7K60FXE/FXD

@ Marker 1 [T1] REW 1 MHz RE Att 10 dE
Ref Inl —24.88 dBm VB 3 MHz
41.7 dBm 1.72788372 GHz SWT 80 ms Unit dBr
41.7
41 .7 Offspt Yl 13 —24.88 Erl gy
1.72788372 GHA
3¢ Vol (117 —28.68 dBEn
2.50961095 GHZ
2t ME| TN —2é.34 amd
3.82744555 GHZ
1C YA T —26.96 d&a
4.24736170 GHf 0
C MAVARD"Y Ive
-1C
—2C

..,%M..,Awiuu AL wwuj\wﬂ A i A pqurd AN gL

-3C

-4C

-5C

-6C

=7C

-78.7
Center 4.7795 GHz 782.1 MHz/ Span 7.821 GHz
M d Level

Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1727.88 -24.88 -0.16 -24.72 -20.00 4.72
2509.61 -28.68 -0.54 -28.14 -20.00 8.14
3827.49 -26.34 -1.15 -25.19 -20.00 5.19
4247.36 -26.96 -1.42 -25.54 -20.00 5.54

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 99 of 147



SPURIOUS EMISSIONS

893.9875 MHz, 11KOF3E

@ Marker 1 [T1] REW 1 MHz RE Att 10 dE
Ref Iwl —26.05 dBm VBN 3 MHz
41.7 dBm 1.77625579 CGHz SWT 82 ms Unit dBr
41.7
41.7 Offspt Y1l —24.05 el gy
1.7762%579 GHz
3¢ Vol (117 —27.82 dbn
2.62383114 GHA
2t MEINEEN —27.85 amd
3.55337715 GHz
1C YA T —2%.80 d&r
5.1036%736 GHz U
C MAVARD"Y Ive
-1C
—2¢C

-3C
-4C
-5C
-6C
-7C
-78.%
Start 893.9875 MH=z 804 .58875 MHz/ Stope 8.939875 GH=z
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1776.26 -26.05 -0.27 -25.78 -13.00 12.78
2623.83 -27.82 -0.77 -27.05 -13.00 14.05
3553.38 -27.85 -1.03 -26.82 -13.00 13.82
5103.66 -25.80 -1.99 -23.81 -13.00 10.81

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 100 of 147



SPURIOUS EMISSIONS

893.9875 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwvl -25.18 dBm VBN 3 MHz
41.7 dBm 1.77625579 GHz SWT 82 ms Unit dBr
4a1.7
41.7 Offspt Yl —2%.18 Ry
1.77625579 GHA
3¢ Vol 111 —26¢.90 dBEd
2.51096298 GHA
2t MENEEN —2¢.99 dmd
3.50500509 GHz
1c YA TT] —2¢.78 dmn
5.05528530 GHA ™0
C INTER ime
-1C
-2¢
A ,L,iMEAWMw,MWW M o™ A A g bin M
-3C
—4C
-5¢C
-6C
—-7C
-78.z
Center 4.91693125 GHz 804 .58875 MHz/ Span 8.0458875 GHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1776.26 -25.18 -0.27 -24.91 -13.00 11.91
2510.96 -26.90 -0.54 -26.36 -13.00 13.36
3505.01 -26.99 -0.96 -26.03 -13.00 13.03
5055.29 -26.78 -1.93 -24.85 -13.00 11.85
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 101 of 147



SPURIOUS EMISSIONS

893.9875 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwvl —26.33 dBm VEBW 3 MHz
41.7 dBm 1.77625579 GHz SWT 82 ms Unit dBr
41.7
41.7 Offspt Yol rT13 —24.33 el gy
1.77625579 GHA
3¢ Vol —28.01 dBEq
2.5754%907 GHz
2t MENEEN —26.17 aed
4.06934589 GHz
1c ¥ T —21.31 den
6.61931553 GHz 0
C INTER ime
-1C
-2 &
_3C\,MJ\kr/A'\” A M
-4C
-5¢C
-6C
-7C
-78.7
Center 4.91693125 GHz 804 .58875 MHz/ Span 8.0458875 GHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1776.26 -26.33 -0.27 -26.06 -13.00 13.06
2575.46 -28.01 -0.41 -27.60 -13.00 14.60
4069.35 -26.17 -1.34 -24.83 -13.00 11.83
6619.32 -21.31 -2.20 -19.11 -13.00 6.11
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 102 of 147



SPURIOUS EMISSIONS

898 MHz, 11KOF3E

@ Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwl —-26.23 dBm VBN 3 MHz
41 .7 dBm 1.79245218 GHz SWT 82 ms Unit dBr
41.7
41.7 Offspt Yl i —24.23 el gy
1.79245%218 GHA
3¢ Vol 111 —27.94 dEnf
2.64024464 GH=A
2t V3T —24.46 ded
3.85879279 GH4A
1c YA TT] —>3.97 o=
5.56655000 GHz T
C MAVARD"Y ime
-1C
-2C
M An WAL
-3C
-4C
-5C
-6C
-7C
-78.7
Start 898 MH=z 808.2 MHz/ Stope 8.98 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1792.45 -26.23 -0.33 -25.90 -20.00 5.90
2640.25 -27.94 -0.71 -27.23 -20.00 7.23
3858.79 -26.46 -1.15 -25.31 -20.00 5.31
5566.55 -23.97 -2.24 -21.73 -20.00 1.73

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 103 of 147



SPURIOUS EMISSIONS

898 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwvl —25.12 dBm VEBW 3 MHz
41.7 dBm 1.79245218 GHz SWT 82 ms Unit dRr
41.7
41.7 Offspt Y] 13 —25%.12 dbnf gy
1.79245218 GHA
3¢ Vol ) —26¢.81 dEq
2.78601217 GH=z
2C MEINEEN —>4.59 ded
3.92357836 GHA
1c YA TT —27.89 dm
5.61513918 GHz ™0
C INTEA ave
-1C
-2 4
AMLWMMWNLMMW
R VNP
-4C
-5¢C
-6C
-7C
-78.7
Center 4.939 GHz 808.2 MHz/ Span 8.082 GHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1792.45 -25.12 -0.33 -24.79 -20.00 4.79
2786.01 -26.81 -0.77 -26.04 -20.00 6.04
3923.58 -26.59 -0.91 -25.68 -20.00 5.68
5615.14 -22.89 -2.05 -20.84 -20.00 0.84
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 104 of 147



SPURIOUS EMISSIONS

898 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwvl -25.61 dBm VBN 3 MHz
41.7 JdBRm 1.79245218 CGHz SWT 82 ms Unit dRr
41.7
41.7 BB Offspt METEE —2%.61 gy
1.79245%218 GHz
3¢ Vol (117 —27.59 den
2.64024464 GHA
2t V3T —26.40 amd
4.0369%311 GHz
1C YA T —>3.42 d&en
5.61513918 GHz 0
AE ‘ e
-1C
-2C
\i.\wm,m.j,,\ i A,MWA“/WMMM
_3¢C el
-4C
-5C
-6C
s
-78.7
Center 4.939 GHz 808.2 MHz/ Span 8.082 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1792.45 -25.61 -0.33 -25.28 -20.00 5.28
2640.25 -27.59 -0.71 -26.88 -20.00 6.88
4036.95 -26.40 -1.15 -25.25 -20.00 5.25
5615.14 -23.42 -2.05 -21.37 -20.00 1.37
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 105 of 147



SPURIOUS EMISSIONS

929.5 MHz, 11KOF3E

@ Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwvl -26.99 dBm VBW 3 MHz
41.7 dBm 1.85951030 GHz SWT 84 ms Unit dRr
41.7
41.7 BB Offspt Y1l —24.99 el gy
1.85951030 GH=#A
3C v "
2| [T1] —26 .83 dR
2.82010937 GH#A
2t MEINGEN —2¢.83 dmi
3.1203%992 GHz
1c ¥ T —2% .86 dm
4.6532(0331 GHA ™0
C MAVARD"Y e
-1C
-2
O D o e v Ay
_3C\,A}~»~W‘U
-4C
-5C
-6C
-7C
-78.7
Start 929.5 MHz 836.55 MHz/ Stop 9.295 GHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.99 -0.22 -26.77 -13.00 13.77
2820.11 -26.83 -0.71 -26.12 -13.00 13.12
3120.36 -26.83 -1.04 -25.79 -13.00 12.79
4653.2 -25.86 -1.42 -24.44 -13.00 11.44
Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 106 of 147



SPURIOUS EMISSIONS

929.5 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 GE
Ref Iwvl -26.15 dBm VBW 3 MHz
41.7 dBm 1.85951030 GHz SWT 84 ms Unit dBrr
41.7
41.7 Offspt AETHEEE —26.15 dbnf gy
1.85951030 GHz
3¢ Vol 1] —26¢.95 dBn
2.76981578 GHz
2t V3 [T1] —24.93 am
3.75741202 GHA
1c ¥ 1] —2%.03 am
5.59201693 GHA ™0
C MAVARD" e
e
- M”j‘\to/
i P Wois LAVE RS ) WINPTV TR WY
e www MBI
—4C
-5C
-6C
-7cC
-78.%
Center 5.11225 GHz 836.55 MHz/ Span 8.3655 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.15 -0.22 -25.93 -13.00 12.93
2769.82 -26.95 -0.83 -26.12 -13.00 13.12
3757.41 -26.93 -1.17 -25.76 -13.00 12.76
5592.02 -23.03 -1.99 -21.04 -13.00 8.04
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 107 of 147



SPURIOUS EMISSIONS

929.5 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 1 MHz RE Att 10 GE
Ref Ixl -26.81 dBm VBN 3 MHz
41.7 dBm 1.85951030 CHz SWT 84 ms Unit dBrr
41.7
41.7 Offspt AETHEEE —2¢.81 dbnf gy
1.85951030 GHz
3C v .
2| [T1] -27.76 dBn
2.78658031 GHA
2t V3 [T1] —24.59 dmd
3.33829%880 GHz
1c VT —26.48 dmn
4.61967425 GHA ™0
C MAVARD" e
e
-2C
-3C
—4C
-5C
-6C
-7cC
-78.%
Center 5.11225 GHz 836.55 MHz/ Span 8.3655 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.81 -0.22 -26.59 -13.00 13.59
2786.58 -27.76 -0.77 -26.99 -13.00 13.99
3338.30 -26.59 -1.04 -25.55 -13.00 12.55
4619.67 -26.48 -1.66 -24.82 -13.00 11.82
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 108 of 147



SPURIOUS EMISSIONS

938 MHz, 11KOF3E

@ Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwvl -26.91 dBm VBN 3 MHz
41.7 dBm 1.86095318 GHz SWT 86 ms Unit dBr
41.7
41.7 Offspt Yl i —24.91 el gy
1.86095318 GHA
3¢ Vol 111 —27.00 dEnf
2.50309835 GHz
2t V3T —24.91 daed
3.89167255 GH4A
1c ¥ [T1] —21.4Z am
6.9641%431 GHf ™0
C MAVARD"Y ime
-1C
-2C g
3 WMWWWWMW
-4(
-5¢C
-6C
-7C
-78.7
Start 938 Mz 844 .2 MHz/ Stop 9.38 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1860.95 -26.91 -0.22 -26.69 -13.00 13.69
2503.1 -27.00 -0.58 -26.42 -13.00 13.42
3891.67 -26.91 -1.17 -25.74 -13.00 12.74
6964.15 -21.42 -2.38 -19.04 -13.00 6.04
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 109 of 147




SPURIOUS EMISSIONS

938 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] REBW 1 MHz RE Att 10 CE
Ref Iwl -27.11 dBm VBA 3 MHz
41 .7 dBEm 1.86095318 CHz SWT 86 ms Unit dBRr
41.7
471 .7 Offset vl [T1] —27.11 dEn E
1.86095318 GH4~A
3¢ Vol 117 —27.56 dEn
2.53693402 GH=#
2C MEI NG —2>é.82 amd
3.89167255 GH~A
1C VA T —>3.50 ae
5.67839880 Giifg 10
C MAVARD"Y e
-1C
-2C
PR TSRV A 0 3 S comve wvws v
R T Vit WAy
-4C
-5C
-6C
-7C
-78.7
Center 5.159 GH=z 844 .2 MHz/ Span 8.442 GHz
M d Level
Frequency (MHz) eas(t::m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1860.95 -27.11 -0.22 -26.89 -13.00 13.89
2536.93 -27.56 -0.64 -26.92 -13.00 13.92
3891.67 -26.82 -1.17 -25.65 -13.00 12.65
5678.4 -23.50 -2.11 -21.39 -13.00 8.39
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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SPURIOUS EMISSIONS

938 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Twl -26.88 dEm VBW 3 MHz
41.7 dBm 1.86095318 CHz SWT 86 ms Unit dBrr
41.7
41.7 Offspt Yl 1 —26.88 Bl gy
1.86095%318 CHA
3C v m
2| [T —27.46 OB
2.79070155 GHA
2C MEINGEE —>4.83 e
3.84091904 GHA
1c VAT —>1.57 dmi
6.9641%431 GHz 0
C IR Ve
~1c
= Wmm
R A Anandp
3CMMWWMW§4M*M\PWW
—4¢
~5C
—6C
-7¢
-78.73

Center 5.159 GHz 844 .2 MHz/ Span 8.442 GHz

M d Level

Frequency (MHz) eas(t::m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1860.95 -26.88 -0.22 -26.66 -13.00 13.66
2790.7 -27.46 -0.77 -26.69 -13.00 13.69
3840.92 -26.83 -1.21 -25.62 -13.00 12.62
6964.15 -21.57 -2.38 -19.19 -13.00 6.19

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS
Part 24 Bands

901.5 MHz, 11KOF3E

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Twl —26.47 dBm  VBW 3 MHz
41.7 dBm 1.79245218 GHz SWT 82 ms Unit dBr
41.7
41.7 Offspt Y|t —26.47 Bl gy
1.792458218 GHz
3¢ Vol —>7.87 dend
2.80283983 GHA
2C MEI RN —26.67 ami
3.61420561 GHz
1c VA T —26.42 dme
4.395671525 GHz ™0
C INTEIA e
“1c
-2C

UV SRV SO A S 0 NN it At

-3¢
-4C
-5C
-6C
-7C
-78.%
Start 901.5 MH=z 811.35 MHz/ Stoe 9.015 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1792.45 -26.47 -0.33 -26.14 -13.00 13.14
2802.84 -27.87 -0.90 -26.97 -13.00 13.97
3614.21 -26.67 -1.15 -25.52 -13.00 12.52
4395.68 -26.42 -1.53 -24.89 -13.00 11.89

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

901.5 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwxl —27.34 dBm VBW 3 MHz
41 .7 dBm 1.75993314 GHz SWT 82 ms Unit dRr
41.7
41.7 BB Offspt METEE —27.34 gy
1.75993314 GH=
3¢ Vol T1] —26.98 R
2.78658031 GHA
2C MEINGSE —27.14 den
3.45161042 GHz
1C YA T —26.53 d&n
4.4444%381 GHz U
C MAVARD"Y e
-1C
-2C
-3C
-4C
-5C
-6C
-7C
-78.7
Center 4.95825 GHz 811.35 MHzZ/ Span 8.1135 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1759.93 -27.34 -0.14 -27.20 -13.00 14.20
2786.58 -26.98 -0.77 -26.21 -13.00 13.21
3451.61 -27.14 -1.02 -26.12 -13.00 13.12
4444.45 -26.53 -1.53 -25.00 -13.00 12.00
Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

901.5 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwvl —25.44 dBm VBN 3 MHz
41.7 dBm 1.79245218 GHz SWT 82 ms Unit dRr
a1.7
41.7 Offspt Y] 13 —2%.44 dbnj gy
1.79245218 GHz
3¢ Vol ) —27.87 dEd
2.78658031 GHz
2t MEINEEN —>7.43 aed
3.32153427 GHz
1c YA TT —27.00 d&n
4.2005¢102 GHz7 ™4
C INTEA e
-1C
- AT,
_3c MMLMNMW W
—4C
-5¢C
—6C
-7C
-78.z
Center 4.95825 GHz 811.35 MHz/ Span 8.1135 CHz
M d Level
Frequency (MHz) eas(:n:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1792.45 -25.44 -0.33 -25.11 -13.00 12.11
2786.58 -27.87 -0.77 -27.10 -13.00 14.10
3321.53 -27.43 -1.05 -26.38 -13.00 13.38
4200.56 -27.00 -1.42 -25.58 -13.00 12.58
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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SPURIOUS EMISSIONS

930.5 MHz, 11KOF3E

% Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwvl —-26.83 dBm VBN 3 MHz
41 .7 dBm 1.85951030 GHz SWT 84 ms Unit dBRr
41.7
41.7 Offspt Yol i —24.83 el gy
1.85951030 GH-~A
3C \4 .
2| [T1] —-27.85 dRn
2.83694604 GH=#A
2t V3T —5¢.99 o
3.77419459 GHA
1c YA TT1] —2¢.68 dm
4.65219329 GHf U
C MAVARD"Y e
-1C
-2C
VIRV Zan' TANNDH VS (PP K VU Aov
3¢ WWMWM
-4c
-5C
-6C
-7C
-78.7
Start 930.5 MHz 837.45 MHz/ Stoe 9.305 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.83 -0.22 -26.61 -13.00 13.61
2836.95 -27.85 -0.64 -27.21 -13.00 14.21
3774.42 -26.99 -1.09 -25.90 -13.00 12.90
4652.19 -26.68 -1.42 -25.26 -13.00 12.26
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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SPURIOUS EMISSIONS

930.5 MHz, 8K10F1D/F1E/F1W

@ Marker 1 [T1] REW 1 MHz RE Att 10 dE
Ref Iwl —26.23 dBm VBN 3 MHz
41.7 dBm 1.85951030 GHz SWT 84 ms Unit dBr
41.7
41.7 Offspt Y1l —24.23 el gy
1.85951030 GHz
3¢ Vol (117 —26.92 dBEn
2.36703422 GHA
2t MEINEEN —24.70 amd
4.00913050 GHz
1C YA T —>7.99 d&r
5.6087%9950 GHf U
C MAVARD"Y e

-1C

-3C

-4C

-5C

-6C

=7C

-78.2
Center 5.11775 GHz 837.45 MHz/ Span 8.3745 GHz
Frequency Measured Level . .

(MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.23 -0.22 -26.01 -13.00 13.01
2367.03 -26.92 -0.41 -26.51 -13.00 13.51
4009.15 -26.70 -1.15 -25.55 -13.00 12.55
5608.8 -22.99 -2.19 -20.80 -13.00 7.80

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

930.5 MHz, 7K60FXE/FXD

% Marker 1 [T1] RBW 1 MHz RE Att 10 CE
Ref Iwvl —26.26 dBm VBAW 3 MHz
41 .7 dBEm 1.85951030 GHz SWT 84 ms Unit dBRr
41.7
41.7 Offspt Yl 11 —26.26 Bl gy
1.85951030 GHA
3C \4 I
2| [T1] —26.07 dRn
3.10546¢708 GHA
2C MEI NG —2¢.99 aed
4.66367054 GHz
1C VA T —>% .25 den
6.63253597 GHz ™0
C INTE e
-1C
-2C 4
W»\J\Hj«u\/\ MW Wil MWMW
_3C~IJ\A«M/‘“
-4C
-5C
-6C
-7C
-78.7
Center 5.11775 GH=z 837.45 MHz/ Span 8.3745 GH=z
M d Level
Frequency (MHz) eas(t::m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.26 -0.22 -26.04 -13.00 13.04
3105.47 -26.07 -0.89 -25.18 -13.00 12.18
4663.67 -26.99 -1.53 -25.46 -13.00 12.46
6632.54 -22.25 -2.33 -19.92 -13.00 6.92
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 117 of 147



SPURIOUS EMISSIONS

940.5 MHz, 11KOF3E

% Marker 1 [T1] RBW 1 MHz RE Att 10 GE
Ref Ivl -26.56 dBm VBN 3 MHz
41.7 dBm 1.48776881 CHz SWT 86 ms Unit dBrr
41.7
41.7 Offspt AETHEEE —26.56 dbnj gy
1.487764881 GHz
3C v .
2| [T1] —27.33 dbn
1.80685185 GH=
2t MEINGEN 2% .71 dmd
3.77306733 GHA
1c V[ [T1] —>%.48 dmei
5.62404317 GHA ™0
C MAVARD" e
-1C
- MXWWMJ“MinM\M
e Miﬂ;,.. Jhr M,\M,\A,Juvwﬂikww
-4cC
-5C
-6C
-7cC
-78.7
Start 940.5 MHz 846.45 MHz/ Stop 9.405 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1487.77 -26.56 -0.15 -26.41 -13.00 13.41
1806.85 -27.33 -0.09 -27.24 -13.00 14.24
3773.07 -25.71 -1.09 -24.62 -13.00 11.62
5624.08 -23.48 -2.05 -21.43 -13.00 8.43
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YO9M-KA900
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SPURIOUS EMISSIONS

940.5 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] RBW 1 MHz RE Att 10 GE
Ref Ixl -27.22 dBm VBN 3 MHz
41.7 dBm 1.87791611 CHz SWT 86 ms Unit dBrr
41.7
41.7 Offspt Yol 13 —27.22 dEn gy
1.87791611 GHz
3C v .
2| [T1] —27.44 dBn
2.43448011 GHA
2t V3 [T1] —26.85 dm
3.75610441 GHz
1c Va1 —>% .51 dm
6.06511924 GHA ™
C MAVARD" e
e
- W
WWM
. MMW%W
—4C
-5C
-6C
-7cC
-78.%
Center 5.17275 GHz 846.45 MH=z/ Span 8.4645 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1877.91 -27.22 -0.08 -27.14 -13.00 14.14
2434.48 -27.44 -0.27 -27.17 -13.00 14.17
3756.10 -26.85 -1.17 -25.68 -13.00 12.68
6065.12 -22.51 -1.92 -20.59 -13.00 7.59
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
Report: 573AUT19 TestReport_Rev3 Page 119 of 147




SPURIOUS EMISSIONS

940.5 MHz, 7K60FXE/FXD

% Marker 1 [T1] REBW 1 MHz RE Att 10 dE
Ref Tl ~26.99 dEm = VBW 3 MHz
41.7 dBm 1.87791611 GHz SWT 86 ms Unit dBrr
41.7
41.7 Offspt Y1l —24.99 el gy
1.87791611 GHA
3C Vol 113 —27.30 dmu
2.38359133 CHA
2t V3T —2¢.59 o
3.85784196 GHA
1C YA T —>3.36 o
5.64104609 GHz T
C MAVARD"Y e
-1¢

-3C

—4C

-5C

-6C

=7C

-78.Z

Center 5.17275 GH=z 846.45 MHz/ Span 8.4645 GHz

M d Level

Frequency (MHz) eas(t:;:m) eve Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1877.91 -26.99 -0.08 -26.91 -13.00 13.91
2383.59 -27.30 -0.66 -26.64 -13.00 13.64
3857.88 -26.59 -1.15 -25.44 -13.00 12.44
5641.05 -23.36 -2.07 -21.29 -13.00 8.29

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS
Part 22 Band

933 MHz, 11KOF3E

% Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Inl —26.63 dBm VBN 3 MHz
41.7 dBm 1.85951030 GHz SWT 84 ms Unit dBr
41.7
41.7 Offspt Y|t —26.63 bl gy
1.85951030 GHz
3¢ Vol 117 —26.61 dBn
2.76891398 GHA
2C MEI RN —2é.32 ami
4.07470261 GHA
1c VA T —26.48 d&
4.42811313 GHz ™0
C MAVARD"Y e
~1cC
-2¢C

-3¢
-4C
-5C
-6C
-7C
-78.%
Center 5.1315 GHz 839.7 MHz/ Scan 8.397 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.63 -0.22 -26.41 -13.00 13.41
2768.91 -26.61 -0.83 -25.78 -13.00 12.78
4074.70 -26.32 -1.34 -24.98 -13.00 11.98
4428.11 -26.48 -1.60 -24.88 -13.00 11.88

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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SPURIOUS EMISSIONS

933 MHz, 8K10F1D/F1E/F1W

% Marker 1 [T1] REBW 1 MHz RE Att 10 CE
Ref Iwl -26.61 dBm VBA 3 MHz
41.7 dBm 1.59026781 GHz SWT 84 ms Unit dBr
41.7
41.7 @B Offspt Yl Ty —24.61 el gy
1.5902¢781 GH=
3C \4 I
2| [T1] —26¢.92 dRn|
1.86022059 GH-~A
2t MEINGEN >7.24 den
3.50256232 GH~A
1c YA TT1] —>2 .79 dbnt
5.67839880 GHz ™1
C MAVARD"Y e
-1C
3¢ wiwwww
-4C
-5C
-6C
-7C
-78.%
Center 5.1315 GHz 839.7 MHz/ Span 8.397 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1590.27 -26.61 -0.20 -26.41 -13.00 13.41
1860.22 -26.92 -0.22 -26.70 -13.00 13.70
3502.56 -27.24 -0.96 -26.28 -13.00 13.28
5678.4 -22.79 -2.11 -20.68 -13.00 7.68
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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SPURIOUS EMISSIONS

933 MHz, 7K60FXE/FXD

@ Marker 1 [T1] RBW 1 MHz RE Att 10 dE
Ref Iwvl -26.87 dBm VBW 3 MHz
41.7 dBRm 1.85951030 GHz SWT 84 ms Unit dRr
41.7
41.7 @B Offspt Y| rm13 —24.87 el gy
1.85951030 GHA
3¢ Vol (117 —27.19 dBn
2.51649915 GHA
2t MEINGEN —2¢.38 dmd
3.75497715 GHZ
1c Y[ TT1] —>71.43 dm
6.95730060 GHZA ™
C MAVARD"Y Ve
-1C
-2¢ o4
-3C WWWMMW A
-4C
-5C
-6C
-7C
-78.7
Center 5.1315 GH=z 839.7 MHz/ Span 8.397 GHz
Measured Level
Frequency (MHz) (dBm) Losses (dB) Level (dBm) Limit (dBm) Margin (dB)
1859.51 -26.87 -0.22 -26.65 -13.00 13.65
2516.5 -27.19 -0.54 -26.65 -13.00 13.65
3754.98 -26.38 -1.17 -25.21 -13.00 12.21
6957.3 -21.43 -2.38 -19.05 -13.00 6.05

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 123 of 147



FIELD STRENGTH OF SPURIOUS EMISSIONS
FCC Rule Parts: 2.1053(a), 90.210(b) - (d), (9) - (j), 24.133(a)(1), 22.359(a)

§90.210 Emission masks.
ApeLicasLe Emission Masks

Mask for equipment Mask for equipment
with audio low without audio low
Frequency band (MHz) pass filter pass filter
206-809/851-8545 B H
809-824/854-8633 B.D D, G.
896-901/935-940 | [
529-930 B G
All other bands B C

3Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of
890.691 of this chapter.

SEquipment designed to operate on 25 kilohertz bandwidth channels must meet the requirements of either
Emission Mask B or G, whichever is applicable, while equipment designed to operate on 12.5 kilohertz
bandwidth channels must meet the requirements of Emission Mask D. Equipment designed to operate on 25
kilohertz bandwidth channels may alternatively meet the Adjacent Channel Power limits of 590.221.

STransmitters utilizing analog emissions that are equipped with an audio low-pass filter must meet Emission
Mask B. All transmitters utilizing digital emissions and those transmitters using analog emissions without an
audio low-pass filter must meet Emission Mask H.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
Report: 573AUT19 TestReport_Rev3 Page 124 of 147



FIELD STRENGTH OF SPURIOUS EMISSIONS

(b) Emission Mask B. For transmitters that are equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the assigned frequency by more than 50 percent, but not more than
100 percent of the authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigned frequency by more than 100 percent. but not more than
250 percent of the authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assigned frequency by more than 250 percent of the authorized
bandwidth: At least 43 + 10 log (P) dB.

(c) Emission Mask C. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier output power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f,
in kHz) of more than 5 kHz, but not more than 10 kHz: At least 83 log (f/5) dB;

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f
in kHz) of more than 10 kHz, but not more than 250 percent of the authorized bandwidth: At least 29 log (f22/11)
dB or 50 dB, whichever is the lesser attenuation;

{3) On any frequency removed from the center of the authorized bandwidth by more than 250 percent of
the authorized bandwidth: At least 43 + 10 log (P) dB.

(4) In the 1427-1432 MHz band, licensees are encouraged to take all reasonable steps to ensure that
unwanted emissions power does not exceed the following levels in the 1400-1427 MHz band:

(i) For stations of point-to-point systems in the fixed service: -45 dBW/27 MHz.
(ii) For stations in the mobile service: -60 dBW/27 MHz.

(d) Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters designed to operate with a
12.5 kHz channel bandwidth, any emission must be attenuated below the power (P) of the highest emission
contained within the authorized bandwidth as follows:

(1) On any frequency from the center of the authorized bandwidth f; to 5.625 kHz removed from fy: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f,
in kHz) of more than 5.625 kHz but no more than 12.5 kHz: At least 7.27(f,-2.88 kHz) dB.

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 12.5 kHz: At least 50 + 10 log (P) dB or 70 dB, whichever is the lesser attenuation.

{4) The reference level for showing compliance with the emission mask shall be established using a
resolution bandwidth sufficiently wide (usually two or three times the channel bandwidth) to capture the true
peak emission of the equipment under test. In order to show compliance with the emission mask up to and
including 50 kHz removed from the edge of the authorized bandwidth, adjust the resolution bandwidth to 100
Hz with the measuring instrument in a peak hold mode. A sufficient number of sweeps must be measured to
insure that the emission profile is developed. If video filtering is used, its bandwidth must not be less than the
instrument resolution bandwidth. For emissions beyond 50 kHz from the edge of the authorized bandwidth, see
paragraph (o) of this section. If it can be shown that use of the above instrumentation settings do not accurately
represent the true interference potential of the equipment under test, an alternate procedure may be used
provided prior Commission approval is obtained.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

(g) Emission Mask G. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 10 kHz, but no more than 250 percent of the authorized bandwidth: At least 116 log (f/6.1)
dB, or 50 + 10 log (F) dB, or 70 dB, whichever is the lesser attenuation;

{2) On any frequency removed from the center of the authorized bandwidth by more than 250 percent of
the authorized bandwidth: At least 43 + 10 log (P) dB.

(h) Emission Mask H. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of 4 kHz or less: Zero dB.

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 4 kHz. but no more than 8.5 kHz: At least 107 log (f,/4) dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 8.5 kHz, but no mare than 15 kHz: At least 40.5 log (f,/1.16) dB;

{(4) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 15 kHz, but no more than 25 kHz: At least 116 log (f4/6.1) dB;

(5) On any frequency removed from the center of the authorized bandwidth by more than 25 kHz: At least
43 + 10 log (P) dB.

(i) Emission Mask i. For transmitters that are equipped with an audio low pass filter, the power of any
emission must be attenuated below the unmodulated carrier power of the transmitter (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
maore than 6.8 kHz, but no more than 9.0 kHz: At least 25 dB;

{2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
maore than 9.0 kHz, but no more than 15 kHz: At least 35 dB;

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency of
mare than 15 kHz: At least 43 + 10 log (P) dB, or 70 dB, whichever is the lesser attenuation.

() Emission Mask J. For transmitters that are not equipped with an audio low-pass filter, the power of any
emission must be attenuated below the unmodulated carrier power of the transmitter (P) as follows:

(1) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 2.5 kHz, but no more than 6.25 kHz: At least 53 log (f,/2.5) dB;

(2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 6.25 kHz, but no more than 9.5 kHz: At least 103 log (f4/3.9) dB:

(3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f;
in kHz) of more than 9.5 kHz: At least 157 log (f4/5.3) dB, or 50 + 10 log (P) dB or 70 dB, whichever is the lesser

attenuation.

Applicant: RADIO ACTIVITY S.R.L

FCC ID: Y9M-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

§24.133 Emission limits.

{a) The power of any emission shall be attenuated below the transmitter power (P), as measurad in
accordance with 824.132(f), in accordance with the following schedule:

{1) For transmitters authorized a bandwidth greater than 10 kHz:

{iy On any frequency outside the authorized bandwidth and removed from the edge of the authorized
bandwidth by a displacement frequency (f4 in kHz) of up to and including 40 kHz: at least 116 Log, ((fy + 10)/6.1)
decibels or 50 plus 10 Log,, (P) decibels or 70 decibels, whichever is the lesser attenuation;

{ii) On any frequency outside the authorized bandwidth and removed from the edge of the authorized
bandwidth by a displacement frequency (f, in kHz) of more than 40 kHz: at least 43 + 10 Log,, (P) decibels or 80

decibels, whichever is the lesser attenuation.

§22.359 Emission limitations.

The rules in this section govern the spectral characteristics of emissions in the Public Mobile Services, except
for the Air-Ground Radiotelephone Service (see 822,861, instead) and the Cellular Radiotelephone Service (see
522,917, instead).

(a) Out of band emissions. The power of any emission outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log (P) dB.

(b) Measurement procedure. Compliance with these rules is based on the use of measurement
instrumentation employing a resolution bandwidth of 30 kHz or more. In the 60 kHz bands immediately outside
and adjacent to the authorized frequency range or channel, a resolution bandwidth of at least one percent of the
emission bandwidth of the fundamental emission of the transmitter may be employed. & narrower resolution
bandwidth is permitted in all cases to improve measurement accuracy provided the measured power is
integrated over the full required measurement bandwidth (i.e., 30 kHz or 1 percent of emission bandwidth, as
specified). The emission bandwidth is defined as the width of the signal between two points, one below the
carrier center frequency and one above the carrier center frequency, ocutside of which all emissions are
attenuated at least 26 dB below the transmitter power.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS
Method of Measurement: ANSI C63.26, 5.5.4

Test Site Setup:

4m

}» Distance ‘*
EUT T %}o S
|

1 |_

Tumtable |{pgor15m| 1™

BF Test
Receiver
| —
oSS
Ground Plane
EUT Orientation(s):
Y
#  Direclion of measuring antenna
/ X
e
d
/ T\\
LBV \\
.
\
27 ]
A v
.// |/
z \
N

Note: The tabulated data shows the results of the radiated field strength emissions test. The
spectrum was scanned from the lowest frequency generated internally to at least the tenth
harmonic of the fundamental. This test was conducted in accordance with the standard listed above
using the substitution method. Measurements were made at the test site of TIMCO ENGINEERING,
INC. located at 849 NW State Road 45, Newberry, FL 32669. The measurements below represent
the worst case of all the frequencies tested.

Note: The six (6) highest emissions or more of each worst-case operational modes of the EUT are
represented below. Emissions 20 dB below the limit are not required to be reported.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Applicable Emission Limitations

Applicable Out Of Band Limit Out of Band Limit

FEE R AL L) Emission Mask Calculation (dBm)
Pt 90 Mask B 43 + 10*log(P) -13.00

806.0125
Pt 90 Mask H 43 + 10*log(P) -13.00
90 824.0000 Pt 90 Mask D 50 + 10*log(P) or 70 -20.00
Pt 90 Mask B 43 + 10*log(P) -13.00

848.9875
Pt 90 Mask H 43 + 10*log(P) -13.00
Pt 90 Mask B 43 + 10*log(P) -13.00

851.0125
Pt 90 Mask H 43 + 10*log(P) -13.00
90 869.0000 Pt 90 Mask D 50 + 10*log(P) or 70 -20.00
Pt 90 Mask B 43 + 10*log(P) -13.00

893.9875
Pt 90 Mask H 43 + 10*log(P) -13.00
Pt 90 Mask I 43 + 10*log(P) or 70 -13.00

90 898.0000
Pt 90 Mask ] 50 + 10*log(P) or 70 -20.00
24 901.5000 Pt 24.133(a)(1) 43 + 10*log(P) or 80 -13.00
Pt 90 Mask B 43 + 10*log(P) -13.00

90 929.5000
Pt 90 Mask G 43 + 10*log(P) -13.00
24 930.5000 Pt 24.133(a)(1) 43 + 10*log(P) or 80 -13.00
22 933.0000 Pt 22.359(a) 43 + 10*log(P) -13.00
Pt 90 Mask B 43 + 10*log(P) -13.00

90 938.0000
Pt 90 Mask C 43 + 10*log(P) -13.00
24 940.5000 Pt 24.133(a)(1) 43 + 10*log(P) or 80 -13.00

Note: Measurements were taken at High power. Low power was investigated, and in all cases the
low power emissions complied by a greater margin.

Note: The worst-case emission (DMR 7K60FXD/FXE) was chosen for radiated spurious

measurements of the digital circuitry.

Applicant:
FCC ID:
Report:
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573AUT19 TestReport_Rev3

Page 129 of 147




FIELD STRENGTH OF SPURIOUS EMISSIONS
Part 90 Bands

806.0125 MHz, Analog

Tuned Emission B - . -
Frequency |Frequency Mete(;:::)dmg ﬁ:}::i:: Coa()t(l;.)oss Fai:;:e(‘:';;:“) Distance (m) FI?LdBﬁgfnrgth ERP (dBm) | Limit (dBm) '(":;g.:;'
(MHz) (MHz)
806.013 1612.030 45.420 H 4.678 28.200 3.000 78.298 -19.079 -13.000 6.079
806.013 1612.030 43.290 \Y 4.678 28.200 3.000 76.168 -21.209 -13.000 8.209
806.013 2418.040 34.440 \Y 5.620 31.860 3.000 71.920 -25.457 -13.000 12.457
806.013 2418.040 34.390 H 5.620 31.860 3.000 71.870 -25.507 -13.000 12.507
806.013 3224.050 41.740 H 6.611 32.680 3.000 81.031 -16.347 -13.000 3.347
806.013 3224.050 38.470 \Y 6.611 32.680 3.000 77.761 -19.617 -13.000 6.617
806.013 4030.060 31.090 \Y 7.214 33.390 3.000 71.694 -25.683 -13.000 12.683
806.013 4030.060 26.310 H 7.214 33.390 3.000 66.914 -30.463 -13.000 17.463
806.013 4836.080 30.250 \Y 7171 33.940 3.000 71.361 -26.016 -13.000 13.016
806.013 4836.080 26.480 H 7171 33.940 3.000 67.591 -29.786 -13.000 16.786
806.0125 MHz, Digital
Tuned Emission - - . q
Frequency |Frequency Mete(;:::)dmg ‘;';T::i:; Coa():lé.)oss Faf::;:e(‘iitlBo/%) Distance (m) FI?:idBﬁt;/en:gth ERP (dBm) | Limit (dBm) '::;?r:l)l'
(MHz) (MHz)
806.013 1612.030 45.820 H 4.678 28.200 3.000 78.698 -18.679 -13.000 5.679
806.013 1612.030 43.340 \Y 4.678 28.200 3.000 76.218 -21.159 -13.000 8.159
806.013 2418.040 35.100 H 5.620 31.860 3.000 72.580 -24.797 -13.000 11.797
806.013 2418.040 34.370 \Y 5.620 31.860 3.000 71.850 -25.527 -13.000 12.527
806.013 3224.050 41.680 H 6.611 32.680 3.000 80.971 -16.407 -13.000 3.407
806.013 3224.050 40.720 \Y 6.611 32.680 3.000 80.011 -17.367 -13.000 4.367
806.013 4030.060 30.580 \Y 7.214 33.390 3.000 71.184 -26.193 -13.000 13.193
806.013 4030.060 26.390 H 7.214 33.390 3.000 66.994 -30.383 -13.000 17.383
806.013 4836.080 29.790 \Y 7171 33.940 3.000 70.901 -26.476 -13.000 13.476
806.013 4836.080 28.100 H 7171 33.940 3.000 69.211 -28.166 -13.000 15.166

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

824 MHz, Analog

e EEsen Mett_er Antenna Coax Loss (OEEIE Distance k] Limit Margin
Frequency | Frequency | Detector Reading Polarity (dB) Factor (m) Strength | ERP (dBm) (dBm) (dBm)
(MHz) (MHz) (dBuv) (dB/m) (dBpVvV/m)
824.00 1648.00 PK 43.16 H 4.73 28.58 3.00 76.47 -20.91 -13.00 7.91
824.00 2472.00 PK 19.78 H 5.62 32.03 3.00 57.43 -39.95 -13.00 26.95
824.00 3296.00 PK 19.73 H 6.68 32.63 3.00 59.04 -38.34 -13.00 25.34
824.00 4120.00 PK 20.96 H 7.08 33.41 3.00 61.45 -35.93 -13.00 22.93
824.00 4944.00 PK 21.22 H 7.45 33.94 3.00 62.61 -34.77 -13.00 21.77
824.00 1648.00 PK 41.21 \Y 4.73 28.58 3.00 74.52 -22.86 -13.00 9.86
824.00 2472.00 PK 26.93 \Y 5.62 32.03 3.00 64.58 -32.80 -13.00 19.80
824.00 3296.00 PK 29.34 \Y 6.68 32.63 3.00 68.65 -28.73 -13.00 15.73
824.00 4120.00 PK 22.08 \Y 7.08 33.41 3.00 62.57 -34.81 -13.00 21.81
824.00 4944.00 PK 21.16 \Y 7.45 33.94 3.00 62.55 -34.83 -13.00 21.83
824.00 5768.00 PK 21.10 Vv 8.19 34.70 3.00 63.99 -33.39 -13.00 20.39
824 MHz, Digital
e s Met(_er Antenna Coax Loss (EOEEER Distance Ak Limit Margin
Frequency | Frequency | Detector Reading Polarity (dB) Factor (m) Strength | ERP (dBm) (dBm) (dBm)
(MHz) (MHz) (dBuVv) (dB/m) (dBpV/m)
824.00 1648.00 PK 43.64 H 4.73 28.58 3.00 76.95 -20.43 -13.00 7.43
824.00 2472.00 PK 27.85 H 5.62 32.03 3.00 65.50 -31.88 -13.00 18.88
824.00 3296.00 PK 32.83 H 6.68 32.63 3.00 72.14 -25.24 -13.00 12.24
824.00 4120.00 PK 27.85 H 7.08 33.41 3.00 68.34 -29.04 -13.00 16.04
824.00 4944.00 PK 23.82 H 7.45 33.94 3.00 65.21 -32.17 -13.00 19.17
824.00 1648.00 PK 39.80 Vv 4.73 28.58 3.00 73.11 -24.27 -13.00 11.27
824.00 2472.00 PK 29.97 \Y 5.62 32.03 3.00 67.62 -29.76 -13.00 16.76
824.00 3296.00 PK 32.94 \ 6.68 32.63 3.00 72.25 -25.13 -13.00 12.13
824.00 4120.00 PK 25.11 v 7.08 33.41 3.00 65.60 -31.78 -13.00 18.78
824.00 4944.00 PK 23.14 Vv 7.45 33.94 3.00 64.53 -32.85 -13.00 19.85
824.00 5768.00 PK 19.79 \Y 8.19 34.70 3.00 62.68 -34.70 -13.00 21.70

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

848.9875 MHz, Analog

Tuned Emission A q A q
Meter Reading | Antenna|Coax Loss| Correction . Field Strength P Margin
Frequency |Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
848.988 1697.980 41.890 H 4782 29.050 3.000 75.722 -21.655 -13.000 8.655
848.988 1697.980 37.510 \Y 4.782 29.050 3.000 71.342 -26.035 -13.000 13.035
848.988 2546.960 38.140 H 5.703 32.590 3.000 76.433 -20.945 -13.000 7.945
848.988 2546.960 35.880 \Y 5.703 32.590 3.000 74173 -23.205 -13.000 10.205
848.988 3395.950 40.790 \Y 6.760 32.650 3.000 80.200 -17.177 -13.000 4177
848.988 3395.950 39.930 H 6.760 32.650 3.000 79.340 -18.037 -13.000 5.037
848.988 4244.940 22.910 \% 7176 33.340 3.000 63.426 -33.952 -13.000 20.952
848.9875 MHz, Digital
Tuned Emission q q q A
Meter Reading | Antenna [Coax Loss| Correction . Field Strength A Margin
Frequency |Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) [ Limit (dBm) (dBm)
(MHz) (MHz)
848.988 1697.980 41.080 H 4.782 29.050 3.000 74912 -22.465 -13.000 9.465
848.988 1697.980 35.930 \% 4.782 29.050 3.000 69.762 -27.615 -13.000 14.615
848.988 2546.960 38.520 H 5.703 32.590 3.000 76.813 -20.565 -13.000 7.565
848.988 2546.960 32.320 \Y 5.703 32.590 3.000 70.613 -26.765 -13.000 13.765
848.988 3395.950 40.230 H 6.760 32.650 3.000 79.640 -17.737 -13.000 4.737
848.988 3395.950 36.300 \Y 6.760 32.650 3.000 75.710 -21.667 -13.000 8.667
Applicant: RADIO ACTIVITY S.R.L
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851.0125 MHz, Analog

Tuned Emission . . q A
Meter Reading | Antenna [Coax Loss| Correction . Field Strength A Margin
Frc:;:ezr;cy Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) [ Limit (dBm) (dBm)
851.013 1702.030 42.570 H 4.786 29.100 3.000 76.456 -20.921 -13.000 7.921
851.013 1702.030 35.920 \% 4.786 29.100 3.000 69.806 -27.571 -13.000 14.571
851.013 2553.040 38.930 H 5.713 32.600 3.000 77.243 -20.134 -13.000 7.134
851.013 2553.040 33.670 \Y 5713 32.600 3.000 71.983 -25.394 -13.000 12.394
851.013 3404.050 40.450 H 6.772 32.650 3.000 79.872 -17.505 -13.000 4.505
851.013 3404.050 36.620 \% 6.772 32.650 3.000 76.042 -21.335 -13.000 8.335
851.0125 MHz, Digital
Tuned Emission . . . .
Meter Reading |Antenna |Coax Loss| Correction . Field Strength L Margin
Fr(:;l:'lezr;cy Frequency (dBuV) Polarity (dB) Factor (dB/m) Distance (m) (dBuv/m) ERP (dBm) [ Limit (dBm) (dBm)
851.013 1702.030 41.200 H 4.786 29.100 3.000 75.086 -22.291 -13.000 9.291
851.013 1702.030 36.450 \Y 4.786 29.100 3.000 70.336 -27.041 -13.000 14.041
851.013 2553.040 38.970 H 5.713 32.600 3.000 77.283 -20.094 -13.000 7.094
851.013 2553.040 32.790 \% 5.713 32.600 3.000 71.103 -26.274 -13.000 13.274
851.013 3404.050 40.560 H 6.772 32.650 3.000 79.982 -17.395 -13.000 4.395
851.013 3404.050 35.660 \Y 6.772 32.650 3.000 75.082 -22.295 -13.000 9.295
Applicant: RADIO ACTIVITY S.R.L
Report: 573AUT19 TestReport_Rev3 Page 133 of 147




FIELD STRENGTH OF SPURIOUS EMISSIONS

869 MHz, Analog

Tuned Emission q q q .
Meter Reading | Antenna [Coax Loss| Correction " Field Strength _— Margin
Frequency |Frequency (dBuV) Polarity (dB) Factor (dB/m) Distance (m) (dBpv/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
869.000 1738.000 34.240 H 4.827 29.570 3.000 68.637 -28.741 -20.000 8.741
869.000 1738.000 30.550 \Y 4.827 29.570 3.000 64.947 -32.431 -20.000 12.431
869.000 2607.000 33.810 H 5.808 32.410 3.000 72.028 -25.349 -20.000 5.349
869.000 2607.000 29.770 \% 5.808 32.410 3.000 67.988 -29.389 -20.000 9.389
869.000 3476.000 33.910 H 6.875 32.650 3.000 73.435 -23.942 -20.000 3.942
869.000 3476.000 31.070 \Y 6.875 32.650 3.000 70.595 -26.782 -20.000 6.782
869.000 6952.000 13.450 \Y 9.238 36.120 3.000 58.808 -38.569 -20.000 18.569
869.000 6952.000 11.590 H 9.238 36.120 3.000 56.948 -40.429 -20.000 20.429
869 MHz, Digital
Tuned Emission . . . .
Meter Reading | Antenna [Coax Loss| Correction q Field Strength S Margin
Frequency |Frequency (dBuV) Polarity (dB) Factor (dB/m) Distance (m) (dBuv/m) ERP (dBm) [ Limit (dBm) (dBm)
(MHz) (MHz)
869.100 1738.000 32.700 H 4.827 29.570 3.000 67.097 -30.281 -20.000 10.281
869.100 1738.000 29.640 \Y 4.827 29.570 3.000 64.037 -33.341 -20.000 13.341
869.100 2607.000 32.680 H 5.808 32.410 3.000 70.898 -26.479 -20.000 6.479
869.100 2607.000 24.050 \Y 5.808 32.410 3.000 62.268 -35.109 -20.000 15.109
869.100 3476.000 32.540 H 6.875 32.650 3.000 72.065 -25.312 -20.000 5.312
869.100 3476.000 26.260 \Y 6.875 32.650 3.000 65.785 -31.592 -20.000 11.592
Applicant: RADIO ACTIVITY S.R.L
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FIELD STRENGTH OF SPURIOUS EMISSIONS

893.9875 MHz, Analog

Tuned Emission . q A A
Meter Reading [Antenna|Coax Loss| Correction . Field Strength . Margin
Frequency |Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBuV/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
893.988 3575.950 36.780 H 6.728 33.030 3.000 76.538 -20.840 -13.000 7.840
893.988 3575.950 29.860 \% 6.728 33.030 3.000 69.618 -27.760 -13.000 14.760
893.9875 MHz, Digital
Tuned Emission . q q .
Meter Reading |Antenna|Coax Loss| Correction . Field Strength L Margin
Frequency |Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) [ Limit (dBm) (dBm)
(MHz) (MHz)
893.988 2681.960 25.800 H 5.954 32.480 3.000 64.234 -33.143 -13.000 20.143
893.988 3575.950 37.360 H 6.728 33.030 3.000 77.118 -20.260 -13.000 7.260
893.988 3575.950 33.740 \ 6.728 33.030 3.000 73.498 -23.880 -13.000 10.880
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

898 MHz, Analog

Tuned Emission q q q .
Frequency |Frequency Mett::l ::‘7;1'"9 ‘I\’:'I:: :_‘i:: Coa(); BL)oss Fa?::;:e(iltlBo/I:n) Distance (m) F":LdBﬁvf:‘?th ERP (dBm) | Limit (dBm) I‘(d:;[g‘:;\

(MHz) (MHz)

898.000 1796.000 22.510 \Y 4.906 30.250 3.000 57.666 -39.711 -20.000 19.711
898.000 2694.000 28.090 H 5.978 32.500 3.000 66.568 -30.809 -20.000 10.809
898.000 2694.000 23.060 Vv 5.978 32.500 3.000 61.538 -35.839 -20.000 15.839
898.000 3592.000 35.450 H 6.689 33.080 3.000 75.219 -22.158 -20.000 2.158
898.000 3592.000 31.120 \Y 6.689 33.080 3.000 70.889 -26.488 -20.000 6.488
898.000 4490.000 19.380 H 7.319 33.870 3.000 60.569 -36.808 -20.000 16.808
898.000 4490.000 17.220 \Y 7.319 33.870 3.000 58.409 -38.968 -20.000 18.968
898.000 8082.000 12.770 \Y 9.957 35.790 3.000 58.517 -38.861 -20.000 18.861

898 MHz, Digital
Tuned Emission . . . .
Frequency |Frequency Met‘:; ::s;lmg ‘I\’:'I:: :_‘i:; Coa()‘; BI.)oss Faf::;:e((:lBo/I:n) Distance (m) F":LdBﬁ:’T;?th ERP (dBm) | Limit (dBm) I‘(’I:;g:;\

(MHz) (MHz)

898.000 1796.000 21.400 \Y 4.906 30.250 3.000 56.556 -40.821 -20.000 20.821
898.000 1796.000 21.380 H 4.906 30.250 3.000 56.536 -40.841 -20.000 20.841
898.000 2694.000 28.810 \ 5.978 32.500 3.000 67.288 -30.089 -20.000 10.089
898.000 2694.000 26.240 H 5.978 32.500 3.000 64.718 -32.659 -20.000 12.659
898.000 3592.000 36.090 \% 6.689 33.080 3.000 75.859 -21.518 -20.000 1.518
898.000 3592.000 36.020 H 6.689 33.080 3.000 75.789 -21.588 -20.000 1.588
898.000 4490.000 17.850 \Y 7.319 33.870 3.000 59.039 -38.338 -20.000 18.338
898.000 4490.000 17.750 H 7.319 33.870 3.000 58.939 -38.438 -20.000 18.438

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

929.5 MHz, Analog

Tuned Emission q q A g
Frequency |Frequency Met(:;::‘?)dmg :2:::;::; Coa()c(l ;.)oss Fa(:::;:e(‘::’/%) Distance (m) r I?::Ide:Ir/enl:gth ERP (dBm) | Limit (dBm) '?:;g:;‘
(MHz) (MHz)
929.500 1859.000 36.510 H 4.997 30.900 3.000 72.407 -24.970 -13.000 11.970
929.500 1859.000 31.640 \Y 4.997 30.900 3.000 67.537 -29.840 -13.000 16.840
929.500 2788.500 36.240 H 6.124 32.480 3.000 74.844 -22.533 -13.000 9.533
929.500 2788.500 30.640 \Y 6.124 32.480 3.000 69.244 -28.133 -13.000 15.133
929.500 3718.000 40.560 H 6.498 33.170 3.000 80.228 -17.149 -13.000 4.149
929.500 3718.000 36.980 \Y 6.498 33.170 3.000 76.648 -20.729 -13.000 7.729
929.500 4647.500 22.140 \Y 7.447 33.910 3.000 63.497 -33.881 -13.000 20.881
929.500 5577.000 24.730 \Y 8.165 34.430 3.000 67.325 -30.053 -13.000 17.053
929.500 5577.000 23.320 H 8.165 34.430 3.000 65.915 -31.463 -13.000 18.463
929.500 6506.500 21.210 \Y 9.085 35.540 3.000 65.835 -31.543 -13.000 18.543
929.5 MHz, Digital
Tuned Emission . . A .
Frequency |Frequency Metez;:::)dmg ?’:T::il:; Coa()c(l ;‘;ss Faf::;:e(‘:l;/%) Distance (m) > '?LdBISJ:;f:Sth ERP (dBm) | Limit (dBm) '(4:;'9':;‘
(MHz) (MHz)
929.500 1859.000 31.230 H 4.997 30.900 3.000 67.127 -30.250 -13.000 17.250
929.500 1859.000 30.580 \Y 4.997 30.900 3.000 66.477 -30.900 -13.000 17.900
929.500 2788.500 30.090 H 6.124 32.480 3.000 68.694 -28.683 -13.000 15.683
929.500 2788.500 29.140 \Y 6.124 32.480 3.000 67.744 -29.633 -13.000 16.633
929.500 3718.000 37.350 H 6.498 33.170 3.000 77.018 -20.359 -13.000 7.359
929.500 3718.000 36.830 \Y 6.498 33.170 3.000 76.498 -20.879 -13.000 7.879
929.500 5577.000 23.480 H 8.165 34.430 3.000 66.075 -31.303 -13.000 18.303
929.500 5577.000 23.380 \Y 8.165 34.430 3.000 65.975 -31.403 -13.000 18.403
929.500 6506.500 20.360 H 9.085 35.540 3.000 64.985 -32.393 -13.000 19.393
929.500 6506.500 19.950 \Y 9.085 35.540 3.000 64.575 -32.803 -13.000 19.803
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

938 MHz, Analog

Tuned Emission q q q .
Meter Reading | Antenna [Coax Loss| Correction " Field Strength _— Margin
Frequency |Frequency (dBuV) Polarity (dB) Factor (dB/m) Distance (m) (dBpv/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
938.000 1876.000 35.410 H 5.021 30.940 3.000 71.371 -26.006 -13.000 13.006
938.000 1876.000 29.430 \Y 5.021 30.940 3.000 65.391 -31.986 -13.000 18.986
938.000 2814.000 37.890 H 6.146 32.450 3.000 76.486 -20.891 -13.000 7.891
938.000 2814.000 31.770 \% 6.146 32.450 3.000 70.366 -27.011 -13.000 14.011
938.000 3752.000 39.100 H 8.914 33.120 3.000 81.134 -16.243 -13.000 3.243
938.000 3752.000 34.810 \Y 8.914 33.120 3.000 76.844 -20.533 -13.000 7.533
938.000 5628.000 21.770 \Y 8.228 34.500 3.000 64.498 -32.879 -13.000 19.879
938.000 5628.000 20.980 H 8.228 34.500 3.000 63.708 -33.669 -13.000 20.669
938 MHz, Digital
Tuned Emission . . . .
Meter Reading | Antenna [Coax Loss| Correction q Field Strength S Margin
Frequency | Frequency (dBuV) Polarity (dB) Factor (dB/m) Distance (m) (dBuv/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
938.000 1876.000 35.300 H 5.021 30.940 3.000 71.261 -26.116 -13.000 13.116
938.000 1876.000 29.210 \Y 5.021 30.940 3.000 65.171 -32.206 -13.000 19.206
938.000 2814.000 37.180 H 6.146 32.450 3.000 75.776 -21.601 -13.000 8.601
938.000 2814.000 33.540 \Y 6.146 32.450 3.000 72.136 -25.241 -13.000 12.241
938.000 3752.000 37.630 H 8.914 33.120 3.000 79.664 -17.713 -13.000 4.713
938.000 3752.000 34.000 \Y 8.914 33.120 3.000 76.034 -21.343 -13.000 8.343
Applicant: RADIO ACTIVITY S.R.L
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Part 24 Bands

901.5 MHz, Analog

Tuned Emission B - - B
Meter Reading |[Antenna|Coax Loss| Correction . Field Strength P Margin
Frequency |Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
901.500 2704.500 28.000 H 5.999 32.500 3.000 66.499 -30.878 -13.000 17.878
901.500 2704.500 27.010 \Y 5.999 32.500 3.000 65.509 -31.868 -13.000 18.868
901.500 3606.000 36.020 \Y 6.656 33.120 3.000 75.796 -21.582 -13.000 8.582
901.500 3606.000 35.990 H 6.656 33.120 3.000 75.766 -21.612 -13.000 8.612
901.5 MHz, Digital
14
Tuned Emission B - - -
Meter Reading |[Antenna|Coax Loss| Correction . Field Strength P Margin
Frequency | Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
901.500 2704.500 26.860 \Y 5.999 32.500 3.000 65.359 -32.018 -13.000 19.018
901.500 2704.500 26.090 H 5.999 32.500 3.000 64.589 -32.788 -13.000 19.788
901.500 3606.000 35.930 \Y 6.656 33.120 3.000 75.706 -21.672 -13.000 8.672
901.500 3606.000 35.870 H 6.656 33.120 3.000 75.646 -21.732 -13.000 8.732
Applicant: RADIO ACTIVITY S.R.L
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FIELD STRENGTH OF SPURIOUS EMISSIONS

930.5 MHz, Analog

Tuned Emission q . q q
Frequency |Frequency Met::;:::;lmg I:’:'I:::i:; Coa()t(lBL;)ss Fai:;:e(‘:';;:“) Distance (m) FI?::ldBﬁ:Irf:gth ERP (dBm) [ Limit (dBm) I:':;?n")‘
(MHz) (MHz)
930.500 1861.000 36.060 H 5.000 30.910 3.000 71.970 -25.407 -13.000 12.407
930.500 1861.000 32.020 \Y 5.000 30.910 3.000 67.930 -29.447 -13.000 16.447
930.500 2791.500 36.300 H 6.127 32.490 3.000 74917 -22.461 -13.000 9.461
930.500 2791.500 30.650 \% 6.127 32.490 3.000 69.267 -28.111 -13.000 15.111
930.500 3722.000 41.000 H 6.494 33.160 3.000 80.654 -16.724 -13.000 3.724
930.500 3722.000 34.910 \Y 6.494 33.160 3.000 74.564 -22.814 -13.000 9.814
930.500 5583.000 24.400 \Y 8.173 34.430 3.000 67.003 -30.374 -13.000 17.374
930.500 5583.000 21.680 H 8.173 34.430 3.000 64.283 -33.094 -13.000 20.094
930.500 6513.500 21.660 \Y 9.090 35.540 3.000 66.290 -31.088 -13.000 18.088
930.5 MHz, Digital
e e eT Meter Reading | Antenna|Coax Loss| Correction . Field Strength P Margin
Frequency |Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) | Limit (dBm) (dBm)
(MHz) (MHz)
930.500 1861.000 29.460 H 5.000 30.910 3.000 65.370 -32.007 -13.000 19.007
930.500 1861.000 29.250 \Y 5.000 30.910 3.000 65.160 -32.217 -13.000 19.217
930.500 2791.500 33.310 \Y 6.127 32.490 3.000 71.927 -25.451 -13.000 12.451
930.500 2791.500 29.130 H 6.127 32.490 3.000 67.747 -29.631 -13.000 16.631
930.500 3722.000 37.400 H 6.494 33.160 3.000 77.054 -20.324 -13.000 7.324
930.500 3722.000 37.350 \Y 6.494 33.160 3.000 77.004 -20.374 -13.000 7.374
930.500 5583.000 23.520 H 8.173 34.430 3.000 66.123 -31.254 -13.000 18.254
930.500 5583.000 22.870 \Y 8.173 34.430 3.000 65.473 -31.904 -13.000 18.904
930.500 6513.500 20.620 \Y 9.090 35.540 3.000 65.250 -32.128 -13.000 19.128
930.500 6513.500 20.190 H 9.090 35.540 3.000 64.820 -32.558 -13.000 19.558
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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FIELD STRENGTH OF SPURIOUS EMISSIONS

940.5 MHz, Analog

Tuned Emission A q A q
Meter Reading | Antenna|Coax Loss| Correction . Field Strength P Margin
Frt:a:ezr;cy Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) | Limit (dBm) (dBm)
940.500 1881.000 35.130 H 5.027 30.950 3.000 71.107 -26.270 -13.000 13.270
940.500 1881.000 28.420 \Y 5.027 30.950 3.000 64.397 -32.980 -13.000 19.980
940.500 2821.500 37.850 H 6.153 32.420 3.000 76.423 -20.954 -13.000 7.954
940.500 2821.500 34.860 \Y 6.153 32.420 3.000 73.433 -23.944 -13.000 10.944
940.500 3762.000 39.000 H 8.737 33.130 3.000 80.867 -16.510 -13.000 3.510
940.500 3762.000 33.730 \Y 8.737 33.130 3.000 75.597 -21.780 -13.000 8.780
940.500 5643.000 20.760 \% 8.218 34.530 3.000 63.508 -33.869 -13.000 20.869
940.5 MHz, Digital
Tuned Emission A . A A
Meter Reading |[Antenna|Coax Loss| Correction . Field Strength . Margin
Fr(:;]dl;ezr;cy Frequency (dBpV) Polarity (dB) Factor (dB/m) Distance (m) (dBpV/m) ERP (dBm) | Limit (dBm) (dBm)
940.500 1881.000 33.640 H 5.027 30.950 3.000 69.617 -27.760 -13.000 14.760
940.500 1881.000 28.830 \Y 5.027 30.950 3.000 64.807 -32.570 -13.000 19.570
940.500 2821.500 37.060 H 6.153 32.420 3.000 75.633 -21.744 -13.000 8.744
940.500 2821.500 33.730 \Y 6.153 32.420 3.000 72.303 -25.074 -13.000 12.074
940.500 3762.000 36.660 H 8.737 33.130 3.000 78.527 -18.850 -13.000 5.850
940.500 3762.000 35.190 \Y 8.737 33.130 3.000 77.057 -20.320 -13.000 7.320
940.500 5643.000 21.800 \% 8.218 34.530 3.000 64.548 -32.829 -13.000 19.829
Applicant: RADIO ACTIVITY S.R.L
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FIELD STRENGTH OF SPURIOUS EMISSIONS

Part 22 Band

933 MHz, Analog

Tuned Emission B - - -
Frequency |Frequency Mete(:;::c)dmg I;::::;:; Coa();;.)oss Fa(:::;:e('iitlBo/IL) Distance (m) F"::jdsﬁv/enlgth ERP (dBm) | Limit (dBm) '::;g_:;
(MHz) (MHz)
933.000 1866.000 36.970 H 5.007 30.920 3.000 72.897 -24.480 -13.000 11.480
933.000 1866.000 32.610 \Y 5.007 30.920 3.000 68.537 -28.840 -13.000 15.840
933.000 2799.000 35.630 H 6.133 32.500 3.000 74.263 -23.114 -13.000 10.114
933.000 2799.000 30.490 \Y 6.133 32.500 3.000 69.123 -28.254 -13.000 15.254
933.000 3732.000 40.320 H 6.482 33.150 3.000 79.952 -17.426 -13.000 4.426
933.000 3732.000 37.150 \Y 6.482 33.150 3.000 76.782 -20.596 -13.000 7.596
933.000 5598.000 24.880 \Y 8.193 34.440 3.000 67.513 -29.864 -13.000 16.864
933.000 5598.000 21.840 H 8.193 34.440 3.000 64.473 -32.904 -13.000 19.904
933.000 6531.000 21.660 \Y 9.102 35.550 3.000 66.312 -31.065 -13.000 18.065
933 MHz, Digital
Tuned Emission A q q A
Frequency |Frequency Met(:;é!:s)dmg ?’2:::;::; Coa()c(IBL;)ss Faf::;:e(‘:lBo/%) Distance (m) F'?Ldsz:;ﬁ:gth ERP (dBm) | Limit (dBm) ?:;g:;‘
(MHz) (MHz)
933.000 1866.000 31.960 H 5.007 30.920 3.000 67.887 -29.490 -13.000 16.490
933.000 1866.000 28.210 \Y 5.007 30.920 3.000 64.137 -33.240 -13.000 20.240
933.000 2799.000 32.890 H 6.133 32.500 3.000 71.523 -25.854 -13.000 12.854
933.000 2799.000 30.660 \Y 6.133 32.500 3.000 69.293 -28.084 -13.000 15.084
933.000 3732.000 35.780 H 6.482 33.150 3.000 75.412 -21.966 -13.000 8.966
933.000 3732.000 34.450 \Y 6.482 33.150 3.000 74.082 -23.296 -13.000 10.296
933.000 5598.000 23.680 H 8.193 34.440 3.000 66.313 -31.064 -13.000 18.064
933.000 5598.000 21.950 \Y 8.193 34.440 3.000 64.583 -32.794 -13.000 19.794
933.000 6531.000 21.510 H 9.102 35.550 3.000 66.162 -31.215 -13.000 18.215
933.000 6531.000 20.580 \Y 9.102 35.550 3.000 65.232 -32.145 -13.000 19.145
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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FREQUENCY STABILITY
FCC Rule Parts:  2.1055(a)(2), 90.213, 24.135

§90.213 Frequency stability.

Minimum FREQUENCY STABILITY

[Parts per million (ppmj]

Mobile stations

Frequency range (MHz) |Fixed and base stations|Over 2 watts output power [2 watts or less output power
806-809 1490 1.5 1.5
809-524 1415 2.5 2.5
851-854 1.0 1.5 1.5
554-569 1.5 25 25
596-901 1401 15 15
902-928 2.5 25 25
902-92813 2.5 2.5 2.5
929-930 1.5

935-940 0.1 15 15

TFixed and base stations with over 200 watts transmitter power must have a frequency stability of 50 ppm
except for equipment used in the Public Safety Pool where the frequency stability is 100 ppm.

3Travelers information station transmitters operating from 530-1700 kHz and transmitters exceeding 200
watts peak envelope power used for disaster communications and long distance circuit operations pursuant to
§880.242 and 90.264 must maintain the carrier frequency to within 20 Hz of the authorized frequency.

14control stations may operate with the frequency tolerance specified for associated maobile frequencies.
§24.135 Frequency stability.

(a) The frequency stability of the transmitter shall be maintained within £0.0001 percent (1 ppm) of the
center frequency over a temperature variation of =30 ®Celsius to + 50 ®Celsius at normal supply voltage. and
over a variation in the primary supply voltage of 85 percent to 115 percent of the rated supply voltage at a
temperature of 20 *Celsius.

(b) For battery operated equipment, the equipment tests shall be performed using a new battery without
any further requirement to vary supply voltage.

(C) It is acceptable for a transmitter to meet this frequency stability requirement over a narrower
temperature range provided the transmitter ceases to function before it exceeds these frequency stability limits.

§22.355 Frequency tolerance.

Except as otherwise provided in this part, the carrier frequency of each transmitter in the Public Mabile
Services must be maintained within the tolerances given in Table C-1 of this section.

TasLe C-1—Frequency ToLERANCE FOR TRANSMITTERS IN THE PueLic MoBiLE SERVICES

Mobhile
Base, fixed Mobile >3 watts <3 watts
Frequency range (MHz) (ppm) (ppm) (ppm)
821 to 896 1.5 2.5 2.5
928 to 929 5.0 n/a n/a
929 to 960 1.5 n/a n/a
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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FREQUENCY STABILITY

Note: The equipment was tested to demonstrate frequency stability to the most strict limit of the
operating bands, 0.1 ppm, within the associated band, at 900 MHz.

Method of Measurements: TIA 603-E, 2.2.2

DUMMY
MICROPHONE
h 4
STANDARD
TRANSMITTER RF
UNDER TEST > TRA’EE'\:BTER »|  COUNTER
Frequency Error Measurement Plot
Frequency Stability
824.0001
824.0001 -
< 5] 8] 8] — a8 a8
a a Q 2 ) Q g s s 2
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=1l (=] (2] (2] 1= 1= (3] (2] (2] 1| |2 (2] (3] (2] [8] |2 |&] |a
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----- Series1 X—=Measurement  eesm|ower Limit e jpper Limit
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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FREQUENCY STABILITY

Frequency Error Measurement Table

Strictest Limit of FCC Pt 90, 22, 24 0.1 ppm
Limit, in Hz 82.400 Hz
Lower Limit 823.999906 MHz
Upper Limit 824.000071 MHz
Rated Supply Voltage 13.8 (1AC (@ DC
Temperature / Voltage Variation
Temperature (°C) Supplied Voltage (V) Frequency (MHz) Deviation (Hz)

-30 13.8 823.999991 -2.0
-25 13.8 823.999990 -1.2
-20 13.8 823.999983 5.9
-15 13.8 823.999986 2.7
-10 13.8 823.999988 0.3
-5 13.8 823.999987 1.6
0 13.8 823.999989 -0.7
45 13.8 823.999987 1.5
+10 13.8 823.999987 2.0
+15 13.8 823.999985 3.7
+20 (reference) 13.8 823.999989 0.0
+20 11.7 823.999987 1.2
+20 15.9 823.999987 14
+25 13.8 823.999986 2.8
+30 13.8 823.999981 7.3
+35 13.8 823.999976 12.3
+40 13.8 823.999976 12.9
+45 13.8 823.999980 9.0
+50 13.8 823.999980 8.8

Applicant: RADIO ACTIVITY S.R.L
FCC ID: YO9M-KA9S00
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STATEMENT OF MEASUREMENT UNCERTAINTY

The data and results referenced in this document are true and accurate. The measurement
uncertainty was calculated for all measurements listed in this test report according To CISPR 16-4
or ENTR 100-028 Specification for radio disturbance and immunity measuring apparatus and
methods - Part 4: “Uncertainty in EMC Measurements” and is documented in the Timco Engineering,
Inc. quality system according to DIN EN ISO/IEC 17025. Furthermore, component and process
variability of devices similar to that tested may result in additional deviation. The manufacturer
has the sole responsibility of continued compliance of the device.

Hereafter the best measurement capability for Timco Engineering, Inc. is reported:

Test Items Measurement | .40
Uncertainty

RF Frequency Accuracy + 49.5 Hz (1)
RF Conducted Power +0.93dB (1)
Conducted spurious emission of transmitter valid up to 40GHz +1.86dB
Occupied Bandwidth £2.65%
Audio Frequency Response +1.86dB
Modulation limiting +1.88%
Radiated RF Power +£1.4dB
Maximum frequency deviation:

Within 300 Hz and 6kHz of audio freq. +1.88%

Within 6kHz and 25kHz of audio Freq. +£2.04%
Rad Emissions Sub Meth up to 26.5GHz +2.14dB
Adjacent channel power +£1.47dB (1)
Transient Frequency Response +£1.88%
Temperature £1.0°C (1)
Humidity £5.0%

Notes: (1) This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence level
using a coverage factor of k=1.96.

Applicant: RADIO ACTIVITY S.R.L
FCC ID: Y9M-KA900
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EMC EQUIPMENT LIST, 04/18/2019

Device Manufacturer Model Serial Cal/Char Date BUe
Number Date
A“te““f69'36ic°“ica' Eaton 94455-1 1096 08/01/17 08/01/19
A“te““a:l'l‘gg"’e”odic Electro-Metrics LPA-25 1122 07/26/17 07/26/19
Coaxial Cable -
) Chamber KMKM-0244-02 KMKM-
Chamber 3 cable set Micro-Coax 3 cable set (backup) | 0670-01 KFKF-0197-00 N/A /A
(backup)
EMI Test Receiver R &
< ESIB 40 Rohde & Schwarz ESIB 40 100274 08/16/16 08/16/19
CHAMBER Panashield 3M N/A 05/05/17 05/05/19
Ant: Double-Ridged .
Horn/ETS Horn 1 ETS-Lindgren 3117 00035923 01/30/17 01/30/20
Software: Field ) .
Strength Program Timco N/A Version 4.10.7.0 N/A N/A
Bore-sight Antenna .
Positioning Tower Sunol Sciences TLT2 N/A N/A N/A
Attenuator N 30dB
100W DC-6G Pasternack PE7214-30 #109 05/24/17 05/23/19
Attenuator N 10dB
100\ DC-6G Pasternack PE7214-10 #111 05/30/17 05/30/19
Attenuator N 3dB 20W Narda 766-3 #5 07/10/17 07/10/19
DC-4G
Coaxial Cable - NMNM- ) UFB311A-0-0720-
0180-00 Aqua Micro-Coax S0U50U 225362-001 (#100) 07/14/2016 07/14/19
Coaxial Cable - NMNM- ) UFB311A-0-0720-
0180-01 Aqua Micro-Coax S0U50U 225362-002 (#101) 07/14/2016 07/14/19
Coaxial Cable - BMBM-

0184.01 Silver TEK BMBM-0184-01 2/17/2017 As Used
Coaxial Cable - BMBM-

0129-01 RGA00 Pasternack PE3582LF-48 BMBM-0122-01 01/31/2017 01/31/20
Terminator 20w DC- Narda 8205 #14 04/06/17 04/06/19
Terminator % 20w DC- Narda 5w #48 04/06/2017 04/06/20

DC Power Supply HP 6286A 1744A03842 NA NA

Function Generator Standford DS340 25200 02/21/18 02/21/20
Modulation Analyzer HP 8901A 3050A05856 04/13/17 04/13/19
Temperature Chamber | o..0 Engineering TTRC 11717-7 NA NA
LARGE
Type K J Thermometer Martel 303 080504494 11/06/17 11/06/19
Frequency Counter
cmall Chamber HP 5385A 3242A07460 08/22/17 08/22/19
*EMI RECEIVER SOFTWARE VERSION
The receiver firmware used was version 4.43 Service Pack 3
Applicant: RADIO ACTIVITY S.R.L
FCC ID: YOM-KA900
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EMC EQUIPMENT LIST, 10/01/2019

Device Manufacturer Model Serial Cal/Char Date BUe
Number Date
CHAMBER Panashield 3M N/A 03/12/19 03/12/21
Antenna: Double-
Ridged Horn/ETS Horn ETS-Lindgren 3117 00035923 01/30/17 01/30/20
1
Software: Field . .
Strength Program Timco N/A Version 4.10.7.0 N/A N/A
EWI Test Recever R&S Rohde & Schwarz ESU 40 100320 08/28/18 08/28/20
Temperature Chamber ) ’ R
LARGE Tenney Engineering TTRC 11717-7 NA NA
Type K J Thermometer Martel 303 080504494 11/06/17 11/06/19
Frequency Counter
Small Chamber HP 5385A 3242A07460 08/22/17 08/22/20
DC Power Supply HP 6264B 2032A04119 NA NA
Attenuator BNC 20dB R,
500HM DC-2G Mini-Circuits HAT-20 #56 09/01/19 09/01/21
Attenuator BNC 30dB R,
500HM DC-2G Mini-Circuits HAT-30+ #59 09/01/19 09/01/21
Notch Filter 850 MHz Lorch 5BRX-850/X100-N AD-1 09/01/19 09/01/21
Coaxial Cable - BMBM-
0122-01 RG400 Pasternack PE3582LF-48 BMBM-0122-01 09/01/19 09/01/21
Coaxial Cable - BMBM-
0122-02 RG400 Pasternack PE3582LF-48 BMBM-0122-02 09/01/19 09/01/21

*EMI RECEIVER SOFTWARE VERSION

The receiver firmware used was version 4.43 Service Pack 3

Applicant:
FCC ID:
Report:

RADIO ACTIVITY S.R.L

YOM-KA900
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	851.0125 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)
	851.0125 MHz, 7K60FXE/FXD (No Low Pass Filter)
	869 MHz, 11K0F3E
	869 MHz, 8K10F1D/F1E/F1W
	869 MHz, 7K60FXE/FXD
	893.9875 MHz, 11K0F3E (Low Pass Filter)
	893.9875 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)
	893.9875 MHz, 7K60FXE/FXD (No Low Pass Filter)
	898 MHz, 11K0F3E (Low Pass Filter)
	898 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)
	898 MHz, 7K60FXE/FXD (No Low Pass Filter)
	929.5 MHz, 11K0F3E (Low Pass Filter)
	929.5 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)
	929.5 MHz, 7K60FXE/FXD (No Low Pass Filter)
	938 MHz, 11K0F3E (Low Pass Filter)
	938 MHz, 8K10F1D/F1E/F1W (No Low Pass Filter)
	938 MHz, 7K60FXE/FXD (No Low Pass Filter)

	Part 24 Bands
	901.5 MHz, 11K0F3E
	901.5 MHz, 8K10F1D/F1E/F1W
	901.5 MHz, 7K60FXE/FXD
	930.5 MHz, 11K0F3E
	930.5 MHz, 8K10F1D/F1E/F1W
	930.5 MHz, 7K60FXE/FXD
	940.5 MHz, 11K0F3E
	940.5 MHz, 8K10F1D/F1E/F1W
	940.5 MHz, 7K60FXE/FXD


	SPURIOUS EMISSIONS AT ANTENNA TERMINALS (CONDUCTED)
	Applicable Emission Limitations
	Part 90 Bands
	806.0125 MHz, 11K0F3E
	806.0125 MHz, 8K10F1D/F1E/F1W
	806.0125 MHz, 7K60FXE/FXD
	824 MHz, 11K0F3E
	824 MHz, 8K10F1D/F1E/F1W
	824 MHz, 7K60FXE/FXD
	848.9875 MHz, 11K0F3E
	848.9875 MHz, 8K10F1D/F1E/F1W
	848.9875 MHz, 7K60FXE/FXD
	851.0125 MHz, 11K0F3E
	851.0125 MHz, 8K10F1D/F1E/F1W
	851.0125 MHz, 7K60FXE/FXD
	869 MHz, 11K0F3E
	869 MHz, 8K10F1D/F1E/F1W
	869 MHz, 7K60FXE/FXD
	893.9875 MHz, 11K0F3E
	893.9875 MHz, 8K10F1D/F1E/F1W
	893.9875 MHz, 7K60FXE/FXD
	898 MHz, 11K0F3E
	898 MHz, 8K10F1D/F1E/F1W
	898 MHz, 7K60FXE/FXD
	929.5 MHz, 11K0F3E
	929.5 MHz, 8K10F1D/F1E/F1W
	929.5 MHz, 7K60FXE/FXD
	938 MHz, 11K0F3E
	938 MHz, 8K10F1D/F1E/F1W
	938 MHz, 7K60FXE/FXD

	Part 24 Bands
	901.5 MHz, 11K0F3E
	901.5 MHz, 8K10F1D/F1E/F1W
	901.5 MHz, 7K60FXE/FXD
	930.5 MHz, 11K0F3E
	930.5 MHz, 8K10F1D/F1E/F1W
	930.5 MHz, 7K60FXE/FXD
	940.5 MHz, 11K0F3E
	940.5 MHz, 8K10F1D/F1E/F1W
	940.5 MHz, 7K60FXE/FXD

	Part 22 Band
	933 MHz, 11K0F3E
	933 MHz, 8K10F1D/F1E/F1W
	933 MHz, 7K60FXE/FXD


	FIELD STRENGTH OF SPURIOUS EMISSIONS
	Applicable Emission Limitations
	Part 90 Bands
	806.0125 MHz, Analog
	806.0125 MHz, Digital
	824 MHz, Analog
	824 MHz, Digital
	848.9875 MHz, Analog
	848.9875 MHz, Digital
	851.0125 MHz, Analog
	851.0125 MHz, Digital
	869 MHz, Analog
	869 MHz, Digital
	893.9875 MHz, Analog
	893.9875 MHz, Digital
	898 MHz, Analog
	898 MHz, Digital
	929.5 MHz, Analog
	929.5 MHz, Digital
	938 MHz, Analog
	938 MHz, Digital

	Part 24 Bands
	901.5 MHz, Analog
	901.5 MHz, Digital
	930.5 MHz, Analog
	930.5 MHz, Digital
	940.5 MHz, Analog
	940.5 MHz, Digital

	Part 22 Band
	933 MHz, Analog
	933 MHz, Digital
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